A

BVinstruction Manual

Official Taobao
ZAINATA

[m] =g u]

httpé://3rhk.world.taobao.com https://3racing.shop http://www.3racing.com.hk




Specification / BB#IEEIHE

BEFORE YOU START

Before building and operating your KIT-ADVANCE M5 Pro , you must read through all of the assembly instructions of this instruction manual and fully understand
them to get the maximum enjoyment and prevent unnecessary damage.Read carefully and fully understand the instructions before begin assembling.

Make sure you review this entire manual. We cannot accept your KIT-ADVANCE M5 Pro for return or exchange after it has been partially or fully assembled.

HHHIITHHIIC

KIT-ADVANCE M5 Pro DHEIL T EIRIES BRiICIE b BIFEREBIREEE Z BHH I GU RO TEBLTH Y BERWIA—IZRIT DL S ZV AV EHBRL
HTFEV, 2 TCDIETEF L BFACHEOCTERLTHS. TV AV DAL TEHIRD FEL BIREBEDLEARZ B THRTEESHO D FELY, BamD—ER.
FWRFETEBEILTICBEYELS RADIEPOIRMEEF I TEEEADT. CTREILEVEE,

CUSTOMER SUPPORT

We have made every effort to make these instructions as easy to understand as possible. However, if you have any difficulties, problems, or questions,
please do not hesitate to contact the 3RACING support team at service@3racing.com.hk . Also, please visit our web site at http://www.3racing.com.hk to
find the latest updates, set up information, option parts,and many other goodies. We pride ourselves on taking excellent care of our customers.
BEFANDTR—

R ICBE T BRAED BURDHRAIE D OB L THYE T ORI DBRICTERN S 25 A IEHTERICIRACING Y R— FF— LD A—)U jp@3racing.com.hk (BT
IS ICTHREATEVEY, e B-EDO UL TH A bhttp://www.3racing.com hk TIEFEFIEE . 7Y b7 v TDOERPL. A T3 FIWN—Y RUZDMOBERDEREETE
Wt E 9, B E B ERICKIFE K KTHIAWREIF AL S TEBRYMIISNLE T,

SAFETY PRECAUTIONS

Please read the instruction manual before building and operating this model and follow all safety precautions. For reference reasons, please keep the
instruction manual at hand. For provide the maximum performance, we have a full line upgrade parts for our KIT-ADVANCE M5 Pro . Using any third
party parts on this model will void guaranty immediately. The buyer expressly agree to indemnify and hold harmless 3RACING for all claims resulting
directly or indirectly from the purchase, ownership or use of the product.

RERE

BROEHILCETIFRIET ZRIICH BURGFAE ZHEFHH GO C REBBICHRV T EL RURGBAE R EFHRBIIDHFICEN T WO THLBBTESRLSICHHEDL
HTEV, ZRDMEREERIR T BT I KIT-ADVANCE M5 Pro BN 7w 77 L— ) —X &R L TEVE L. B=E D BRACINGT v 7 L— RS LU
DG ZHERENCENETERBEDRIET T CIGLBYET. BEEIFEREIC HVIEBENICRRZCBATHE 2 TOREKMA O BERILP.

B DRIFRGGEZTRRTSHIEICBRIET,

Included ltems / ®@IcEE717L Specifications / BERIN Y% :
Overall Length/£& : 373mm MAX
P08 42000 sifcone O #350 Slicone Ol Overall Width/21g : 187mm
oil #2000 SUAF A #350 S UATA AL

Overall Height/£&:115mm
Wheel Base/RA—IbN—X : 259mm

Updated Instruction Manual / Set-up Sheet / Set-up Manual / Gear Ratio Chart : Weighf/é{ﬁi% : Approx 1 3209
SEARAREAEAE / Ly b Ty TR/ Y b Ty TEHBE / FTL VA ER

. . = . http://www.3racing.com.hk
English Version / BEEEhR: https://3racing.shop

. sgpe. hifp://www.3racing.com.hk
Japanese Version / B8R https://3racing.shop

Contents / B2

1. Gear Differential Assembly / ¥ 77 7 DBt - - - - - - - - - - ___ 3
. ~ -~ .
TOOI ReqU“'ed / M;f;‘y—’l’ . 2. Center Gear Adaptor & Solid Axle Assembly / £ 2—F774742—& /)y b 7IRIVOBHF - - - - 4

3. Front And Rear Suspension Arm Assembly / 70k & U7 HRA7—LOB HF --- 5-8

1.5mm Hex Wrench

1'5mm AmLYF 4. Front And Rear Bulkhead Installation / 70> b & U7/ LIy FOBRHF - 9
2.0mm Hex Wrench 3
2.0mm AfBLYF 5. Front And Rear Drive System Assembly / 7O b & U7 FSA T YR TLOBYHT ---- 10
2.5mm Ball Driver Hex Wrench
2.5mm ABR—IL RS AN~ 6. Drivetrain Installation / BRE) A7 LOBYHF - -------------—-—- - 1
4.0mm Phillips Screwdriver
4.0mm 75ZR54/5— 7. Front And Rear Shock Tower Assembly / 7O+ & U72av727—0OB{HT -- 12 - 13
5.5mm Nut Driver
5.5mm FhESA 8. Front And Rear Stabilizer Assembly /70> F & U7 ZZESAH—DBYHF ---- 14-15
9. Front And Rear Knuckle Assembly / 70> F & U7Fv2IVOBFF - - - - - 16 -17
{ 10. 0il Damper Assembly / & 1V5 >/ /N— OB~ -~ 18-19
11.RC Unit Installation / RCI =Y FDER(HF - --------------——————-—- 20 - 22
PLIERS WIRE CUTTER o
TS5 — TA Y —HvE— 12. Front And Rear Body Post Assembly / 700> b & U7 R 74— KA FOEMTS - - - 23 - 24
13.Parts Include / ®RICZHB/IN\—YBAG1&2 - 25
— 13.Parts Include / BRI E8HB/X\—Y BAG2&3 -~~~ -~~~ 26
HOBBY KNIFE SCISSORS 13. Parts Include / ®GIcEHB/N\—YBAG3 &4 - - — - __ 27
HyR— 3EH
13. Parts Include / B G@ICEHB/N\—Y BAG5&6 - - - - - - - -~ - - 28
# I 13. Parts Include / ®RICZHB/IN\—YBAG7 &8 - - - -~ 29
BODY REAMER TWEEZERS
AFq——<— otk 13. Parts Include / B GRICEHB/IN\—YBAGB&9 - - - - - ——-— - 30
14. Setup Sheet/ €y b7y Fo—b - 31-33
CA GLUE THREAD LOCK . N 5 —y
CA Cas— T L B fpvey 15. Spare Parts & Optional Parts / AN7/\—Y & T >aFIviN—Y 34-37
16. Gear Ratio Chart/ ¥ 7L YA Fvyb ------ oo oo 38

-2-



o ‘ Watching the Gear Differential Assemble click here ‘

1. Gear Differential Assembly / 7

M2 x 9.8mm Pin (2)

M2x9.8mm EZ (2)
M3 x 8mm Flat Head Screw (4)
M3x8mm 75w AV FRY 2
P5 O-Ring (2)
P50 >4 (2)

10T Bevel Gear 0.8 Pitch (4)
10TANILFT70.8E Yy F (4)

18T Bevel Gear 0.8 Pitch (2)
18TRNIVFT0.8E Y F (2)

M3.6x9.5x0.2mm
Spacer (4)
ANR—H— (4)

M5.1x15.4x 0.3mm
Spacer (2)
AR—H—(2)

#2000 Silicone Oil [/ 7A0 /1[0

#2000 ) aAVA LIV o“
3.5mm Cross Pin (1)
3.5mmZAaxXEY (1)

,,/_\c\l M10 x 15 x 4mm Bearing (2)
..-,I' » M10X 15 x4mm A7 Y >4 2)

Differential Outer Joint (2)
TITIR—TaA4V (2

Gear Differential Gasket (1)
FTPTITHRTY (1)

&k

38T Gear Differential Cover (1)
TFT7T7HIN—(1

O

Gear Differential Housing (1)
FTTINDIVT()

77 DEFLF

Step 1 .7 Step 2

7 Differential Outer Joint
FTITIE—TJaqA Uk

GREEN SLIME

(Not Included) Differential Outer Joint

FIFYR—Vaf vk g

GU—VRFA s v

(HWRliFEEN
TEYVELA, )

Gear Differential Housing

—(4) PTFINGIVY

s

M5.1x15.4 x 0.3mm _ _ 7 GREEN SLIVE

SpafEf 38T Gear Differential Cover Y %x Infll;ie_d}( R

ANR—H— 38TH777HIN\— / Fmtocul

P5 O-Ring V2 THEYVEEA. )
P50 >4 s
s
M2 x 9.8mm Pin 7
M2 x9.8mm £ P 7 M5.1x15.4x0.3mm
Spacer
\( e ZR—t—
Y P5 O-Ring
A
18T Bevel Gear 0.8 Pitch 7 18T Bevel Gear PSOV¥Y
18TANILFT0.8E Y F P 0.8 Pitch #2000 Silicone Oil
18TRNILE T #2000 Y aAVAAIL
08Ky F

M2 x 9.8mm
Pin
<4

After installing the 18T Bevel Gear , fill Differential Housing
with enough oil to completely cover the 18T Bevel Gear as
shown in the right diagram.

18TANIVF 7 =B Y FIFE LIcfEic. ARDK SITI8TANLF7
EREBIEEIYAVFAIVETTNT IV TDHRITANTLEEL,

Sfe 3 10T Bevel Gear 0.8 Pitch
p 10TRNJLF770.8E Y F /
3.5mm Cross Pin
3.5mm 702E> M3.5x9.5x0.2mm #2000 Silicone Oil
T~ Spacer #2000 ) aAVFAIL
ANR—H—
M3.5x9.5x0.2mm
Spacer
ANR—H—
el Gear 0.8 Pitch
********** ILFT08E Y F
M3 x 8mm

Flat Head Screw s

TS5y kAY RRZ Y 1— After installing the 10T Bevel Gears, fill

Differential Housing with enough oil to

completely cover the Cross Pin as shown

in the above diagram. Slowly rotate the

Outer Joint to remove any air bubbies

trapped under the Bevel Gears.

10TANIVF T 2B 1 & LTl

EROES I/ OREVEHERIEEL A IV E

TINTIVTDRITANTL EEL,

ANIVFTORICRENTBERY X578
IKT798=314 7 a2 Y ERLTLEEL

M10x 15 x 4mm
Bearing
NFUVY

Gear Differential Gasket
FTTFIHR Y b

M10x 15 x 4mm

Bearing

NTIVY
Assembled View
#H3r




o ‘ Watching the Solid Axle Assembly click here ‘

2. Center Gear Adaptor & Solid Axle Assembly /

° ‘ Watching the Center Gear Adaptor click here ‘

Y R—XTTEITE— &) T IRIVOBIF

 BAG 1
=

M3 x 6mm Button Head Screw (5)
M3x6mm KRZ Ay FAT1) 12— (5)

38T Pulley
38T 7—1)—

M10 x 15 x 4mm Bearing (2)
M10x 15 x 4mm N7 1) > 5 (2)

—

Front Spool Outer Joint (2)
VIY ETORIVTIE—=T347F(2)

M3 x 6mm
Button Head Screw
REUANY FRY)1—

Bearing Holder-C (1) /D (1)
N7V GRIVE—-C(1)/D(1)

Solid Axle / YUy R79RIV

’\

o

Bearing Holder - C
N7V IRIVE—-C

M10 x 15 x 4mm Bearing
M10x 15x4mm N7 Y > 5

Front Solid Axle
aY YY)y R77 XV

M3 x 6mm
Button Head Screw
REUAY FRIYa1—

Solid Axle Outer Joint
VYUY rTFIRIVTI2—=I3a4 b+

Front Spool Outer Joint
YUY NTIRIVTIE—=Y3A4V b

M3 x 6mm Button Head Screw
M3 x6mm RZ Ay FRI ) 1—

Front Solid Axle (1)
Zarvrv Uy 79IV (1)

38T Pulley (1)
38T 7—1)—(1) M2 x 5mm
Flat Head Screw

M5 x 8 x 3mm
Bearing
7YY

48 Pitch Spur Gear 78T
& Gear Adaptor (1)
AN—=FTT7ETZ2—(1)

7Z5v Ny FRY)a1—

d

M2 x 7mm
Flat Head Screw
73y ANy FRIY 21—

M10 x 15 x 4mm Bearing
M10x15x4mm N7 Y5 Assembled ViEW
Bearing Holder - D 3
N7 YV IRIVE—-D #HL
Spur Gear Adaptor / RIN—F 774 T 42—
M2 x 7mm

Flat Head Screw
TZ3Y ANy FRY)a1—

20mm Pulley Spacer
20mm 7= —RAR—H—

Aluminium Gear Adaptor A
TIVEXTT7ETZ—A

e

78T Pulley
78T RIN—FT7

Aluminium Gear Adaptor B ,I;Aesa:'(i:)dmm
TIVEFTTHET2—B ’\7')9/7
20T Pulley
20T 7—1—

20T Pulley
20T 7—VU—

20mm Pulley Spacer
20mm 7= —RAR—H—

Assembled View
4037 N

-4 -




o ‘ Watching the Front And Rear Suspension Arm Assembly click here ‘

3. Front And Rear Suspension Arm Assembly / 70> b & U7 H A7 —LORfTi1

d.m
M1.6 x 5mm Cap Head Screw (4)

M3 x 8mm Set Screw (8)
M3x8mmty FRY1)a1—

Ol

M3 x 6 x Tmm Spacer (2)
M3 x 6 x Tmm ANX—4—

Ol

M3 x 6 x 2mm Spacer (2)
M3 x 6 x 2mm ANR—+—

Ol

M3 x 6 x 3mm Spacer (2)
M3 x 6 x 3mm AN—H—

Jomm

(8)

)

)

)

4.8mm Ball Stud L=6 (2)
4.8mm K—)VRAZ Y FL=6(2)

O!

5.8mm Ball Stud H=4mm (4)
5.8mm R—JV A2 F K4mm (4)

O

Anti-Roll Bar Holder (2)
AZESAHF—RIVLE—(2)
[ J

M3 x 38.5mm Pin (2)
M3 x38.5mm E> (2)

M3 x 42mm Pin (2)
M3 x42mm E> (2)

o

Front Suspension Arm (2
7Y bYRT7—L (2)

-

Rear Suspensmn Arm (2)
D7HRAT7—

M16x5mmF+ v TAY FXT1)1—

(4)

Front Suspension Arm / 702 k- HR7—L M3 x 8mm
Set Screw
Left / &I Yy AV 1—
M1.6 x 5mm
Cap Head Screw

FrvINYy FRI 21—

M3x6xTmm
Spacer
5.8mm
Ball Stud H=4mm AN—Y—

R—IVAZ Y F R4mm é\
. }\
Set Screw

ty bR a—

M3 x 38.5mm
Pin
(<%

Front Suspension Arm
78Y bRT—L

Anti-Roll Bar Holder
|

2.0mm

Assembled View
4037 X

Note : Please repeat steps for Right Side assembly.
THEE BIABEOBEILIERA Ty TERVIRLTIIEEL,

Rear Suspension Arm / V77 -5 R7—L
Left / =

M3 x 8mm
Set Screw
Yy bR Y-

M3 x6 x 2mm
Spacer .
AN—H—
4.8mm
Ball Stud L=6
R—IVAZ Y K L=6 \
M3 x 6 x3mm
Spacer
AN—H—
M3 x42mm
Pin
e

M3 x 8mm
Set Screw
Yy bRV Y-

Rear Suspension Arm
UTHRT7—L

5.8mm
Ball Stud H=4mm
R—IVAZ v K R4mm

Assembled View
Note : Please repeat steps for Right Side assembly. .
TREBIHAOEIIER Ty TRBUSELTLEEL, FAEva

-5.



3. Front And Rear Suspension Arm Assembly / 70+ & U7 A7 — LOW{TIF

| BAG 2
—

M3 x 6mm Flat Head Screw (9)
M3x6mm 75w bAY FXZ1) 21— (9)

Suspension Mount Nut Offset Omm (4)
BRIV MYy bA 7€y F 0mm (4)

L.

Separate Suspension Mount FR/RF (4)
ZINL— MRV (4)

44mm Suspension Mount FF +0 (1)
44mm B AU M FFO(1)

Standard Hard Main Chassis (1)
AL T—(1)

"

Suspension Mount FR-RF
ENL—FFRITV B

M

M3 x 6mm

Flat Head Screw

T35y ANy RRY ) 21—
7/

41

Front / 72k

Suspension Mount
Nut Offset Omm
YAV Fy b

F74€v b Omm
Suspension Mount Nut Offset Omm
- VARV bFy ATy F 0mm

Nut Offset Omm
Suspension Mount Nut Offset Omm

YAV bFY b
F 74 0mm
YAV bFy b E TRy b Omm
%\ 44mm Suspension Mount FF +0
44mm BRI T FFFO

Suspension Mount

Note: After the suspension arms are assembled, they should be
able to move up and down freely.
THER  YRT7-LORMIHERLELES. ETOBESE
AL—XFTBTENBETY,

M3 x 6mm

FIalHead Scre\{y .

75y by FROY 21— Assembled View )
= RyA|

-6 -




2. Front And Rear Suspension Arm Assembly / 70+ & U7 % A7 —LOW T}

| BAG 2
—

M3 x 6mm Flat Head Screw (1)

M3x6mm 75wy Ay FZXT1)2—(1)

Suspension Mount Nut Offset 0Omm (2)
YAIVV bFY bATEY b O0mm(2)

Suspension Mount Nut Offset 0.35mm (2)
YAV by b F 7€y F035mm (2)

Suspension Mount Nut Offset 0.70mm (2)
HYARIV by b A TEY b 0.70mm (2)

Suspension Mount Nut Offset 1.05mm (2)
YARIV by b A TE Y b 1.05mm (2)

Lower 0.5mm Suspension Mount
Nut Offset 0Omm (2)

YAROV by b ETEY b
Omm - 0770.5mm (2)

Lower 0.5mm Suspension Mount
Nut Offset 0.35mm-A (1) /B (1)
YAV by b ETEY B
0.35mmA(1)/B(1)- 3770.5mm

Lower 0.5mm Suspension Mount
Nut Offset 0.70mm-A (1) /B (1)
YRRV b FY ATV B
0.70mmA(1)/B(1)-2770.5m

Lower 0.5mm Suspension Mount
Nut Offset 1.05mm - A (1) /B (1)
YAROV by bETEY b
1.05mmA (1) /B (1)-B3770.5mm

43.2mm Rear Suspension Mount RR (1)
43.2mm U7H A7 b RR(1)

Suspension Mount
Nut Offset Omm

PRIV by b
F 74 bk Omm

Suspension Mount Nut Offset Omm
YRRV +Fy b E TRy b Omm
Nut Offset 0.70mm

Suspension Mount

VARV b FY b
ZF74€ v b 0.70mm
Suspension Mount Nut Offset 0.70mm
YAIVV bFy bF Ty F0.70mm
Note: After the Suspension Arm are assembled, they should be

' 43.2mm Rear Suspension Mount RR
432mm Y 7H AU FRR

able to move up and down freely.
THER Y RT—LORMIHDERLE LS. ETOBESE
AL—RTBTENBETY.

M3 x 6mm
Flat Head Screw
TIY ANy FRY 11—

Assembled View
4037 N

Roll Center Up or Down Setting Template

Hinge 0.5 mm Upward
(Less Roll)

Hinge 0.5 mm Downward

(More Roll) Default Roll Center

O
® @
4d O

g
@ ©
4d O

Hinge 0.5 mm Upward
(Less Roll)

Hinge 0.5 mm Downward

(More Roll) Default Roll Center

O]
©
L

Oz
® @®
4d O

O]
@ @ o]
4 L L

-7-




2. Front And Rear Suspension Arm Assembly / 707+ & U7 % A7 —LOW T}

FRONT THREAD WIDE AND HINGPIN IN /OUT SETTING TEMPLATE

Front Suspension Mount Wide Thread

42.9mm

43.6mm

+15°

+1

Front HingPin Angle

o

-1.5

o

-1.0

o

-0.5

o

+0.5

+1.0

+1.5

REAR THREAD WIDE AND HINGPIN IN / OUT SETTING TEMPLATE

Rear Suspension Mount Wide Thread

- RR -
= 41.6mm 42.3mm 43mm 43.7mm 44.4mm 45.1mm 45.8mm
+15° +1° +0.5° 0° -05° -1° 15°
_ RR .
Rear Toe Angle w
RF

o

+0.5

+1.5

+2.0

+2.5

+3.0




° ‘ Watching the Front And Rear Bulkhead Installation click here ‘

4, Front And Rear Bulkhead Installation / 78>k & Y7771\ ILAy FORTLF

M3 x 5 x 0.2mm Shim (2)

Motor Mount - Rear
U7E—R—XITUV LA

M3 x5x0.2mm > L (2) M3 x 6mm

Flat Screw

M4 x 5.6 x 1.1mm Brass Spacer (2)

(Q M4x7x25mmAN77 > 5 (4)
M6 x 5 x 2.8mm Nut (2)
M6 x5x2.8mm 7+ I (2)

M6.1 x 7.5mm Post (2)
M6.1x7.5mm KX k (2)

M3 x 15mm Flat Head Screw (2)

M3x15mm 75w bAY FRY1) 21—
il
e

Motor Mount - Main
V7E—2—-ITUV LB

2

4.8mm Ball Stud L=6 (1)
4.8mmiR—JVAZ Y FL=6(1)

4.8mm Ball Stud L=9 (2)
4.8mm R—JVA Ry FL=9(2)

Ol

4.8mm
Ball Stud L=9
R—IVAZ Y FL=9

Lock
Thead
Steering Link (1)

ATFTIVTIVT (1)

r

4.8mm Ball Stud L=6

Nut
48mm R—JVA&Z Y F L=6 ‘

+v b

<

Bulkhead A (1)
NI~y KA(1)

)

Assembled View

A

Note : After steering system is assembled, it should be
able to turn freely.

THE I RATT YV IV AT LOBIFIHER LE LI5S,
BHEERAL—XTBIEDLETY,

Bulkhead B (1)
NI~y FB(1)

7Y bR a1—

M4x5.6x1.1mm 75 ZAAXR—H—(2)
6 M3 x 6 x 2.5mm Bearing (2) )
L M3X6X2.5mmANT Y5 (2) M3 x 6mm
FIaEScrew
M4 x 7 x 2.5mm Bearing (4) 77vbA7Ya=

M3 x 15mm
. i _ Flat Head Screw
4mm Steering Flat Head Washer (2) f—fe,—?r,—'?.% fj”,’leL_L\ L 75y bAYy RRIY2—
AMm RATT VT Ty v—(2)
_ Steering Arm - R
RFTIIT—
mf X5x0.2mm z 4mm Steering z i
S im Flat Head Washer
i ' Zh amm 277
o TIvv— M4 x7x2.5mm
Steering Arm-L (1) /R(1) g/ls X6x2.5mm Bearing
==~ 57— . . earing Steering Link R7U5
ZZY /277 L“Z{B“) NTVZT AFTUVIUTY

Lock Thead
1Not Included)

lﬂ M;%ih
THEYELA, )

M6 x 5 x 2.8mm

’

M3 x 6mm

Flat Head Screw (8)
73V Ny RFRT)a—

P

Motor Mount - Rear (1
V7E—Z—IV I~ A

}

Motor Mount - Main (1
D7E—Z—<IV h

.

M3 x 6mm
Flat Head Screw
77v Ny FRI) 21—

(8)

M

M3 x 6mm
Flat Head Screw
T35y AV RRI ) a1—

M4x5.6x 1.1mm
Spacer
ANR—H—

M6.1x7.5mm
Post
KRB

M4 x7x2.5mm

Bearing

7V
Bulkhead A

NIVIAY KA

Bulkhead B
NIVIAY KB

-9.-




° ‘ Watching the Front And Rear Drive System Assembly click here ‘

5. Front And Rear Drive System Assembly / 70k & U7 RS54 TR T LOBRFF

| BAG 3
-

Midship Belt 279 (1)
Sy Ry INILE279(1)

-

Midship Belt 354 (1)
Ty Ry IRV 354 (1)

M5 x 7 x 0.2mm Shim (2)
M5x7x0.2mm >/ L (2)

|

M5 x 7 x 0.5mm Brass Spacer (2)
M5x7 x0.5mm 75 RAXR—H—(2)

i

M2.6 x 8mm Button Head Screw (4)
M2.6 x8mm RZ /ANy FXT1) 21— (4)

.

M3 x 6mm Flat Head Screw (8)
M3x6mm 75w bAY KX 1) 21— (8)

o

M3 x 8mm Flat Head Screw (1)
M3x8mm 735wy bAY FXo1)a1—(1)

—da

Twist Bar 20mm (2)
YA X RIN—20mm (2)

M5 x 23.8mm Center Shaft (1)
M5x23.8mmtE>Z— v 7 k(1)

Bulkhead A (1)
INILIA~AY KA1

Bulkhead B (1)
NI~y KB(1)

Twist Bar 20mm
WA R FIN—20mm

Note : Before assembly please put
Midship Belt 354 between
Bulkhead A & B to facilitate

M2.6 x 8mm
Button Head Screw
REUANY FRIY 21—

.

later drivetrain installation.
TEER AV MULIAY Fid A
AV v =R
B, EICZY FYv TNV b
354 ANNTLIEEL,

Midship Belt 354
Twist Bar 20mm Ty Yy IV 354

WA R FN—=20mm

~

M2.6 x 83mm
Button Head Screw
REUANY FRIY1—
Bulkhead B
/NI~y KB

Bulkhead
IAVI%Z72a AN

M2.6 x 8mm
Button Head Screw
REUANY KRV ) 1—

M2.6 x 83mm
Button Head Screw
REUAY FRY 21—

M3 x 6mm
Flat Head Screw
75y ANy RRY)1—

Midship Belt 279
Ty Yy TNV 279

M5 x7 x0.2mm
Shim
PN

& M5x7x0.2mm
Shim
o PZN
M5 x 7 x 0.5mm /0\ 0
Brass Spacer
TSRS M5 x 7 x 0.5mm
Brass Spacer

TSRAR—H—

M3 x 8mm
Flat Head Screw
75y ANy FRIY 21—

M5 x 23.8mm
Center Shaft
Y 2=¥7T b

Note : After steering system is assembled, it should be
able to turn freely.
TEE BBV RTLORFIHAERLE LIS,
NIV FDEEZEERAL—XT BT EHLETY,




6. Drivetrain Installation / BEE) R 7L OETLF

"

M1.6 x 3.5mm Cap Head Screw (4)
M1.6x3.5mmF ¥y Iy FXT1)1—(4)

Bearing Holder-C (1) /D (1)
N7 YV GRIVE—-C(1)/D(1)

Front / 702k /

\

M1.6 x 3.5mm
Cap Head Screw
FrvINYFRI)a1—

M1.6 x 3.5mm
Cap Head Screw
FrvIAnYy FRIYa—

M1.6 x 3.5mm
Cap Head Screw
FrvIAYy FRIY1—

9

Bearing Holder - C
NT7YVIRIVE—-C

Default Belt Tension Setting
BENIVET VY a Ve

M1.6 x 3.5mm
Cap Head Screw

FrvIAYy FRIYa1—

J

t

Bearing Holder - D
N7V VI RIVE—-D

Front
Ak

(Note Position)
(PLEFE)

Rear
7

-11 -



o ‘ Watching the Front And Rear Shock Tower Assembly click here ‘

7. Front And Rear Shock Tower Assembly / 70>k & Y73 v 727 —0M

s

M3 x 6mm Button Head Screw (2)
M3 x6mm REZ ANy KX 21— (2)

h Bulkhead Cover B M3 x 6 x Tmm Spacer
NI~y BHN—B X

M3 x6x Tmm ANX—H—

M3 x 8mm Flat Head Screw (12)

D 4.8mm Ball Stud L=4
BAG 4 ALY Z 48mm F—1VR % K L=4 \;

M3 x 6 x Tmm Spacer
M3 x6x Tmm AX—4—

L —

M3 x T0mm Button Head Screw (2) Upper Linkage Mount
M3 x 10mm RZ Ay FRT 11— (2) M3 x 6mm TYR—Ur—ITY Y b

il

M3 x 8mm
Flat Head Screw
7IY ANy FRY)a21—

Button Head Screw
- /./'T'“’)"/’\"/ F17U>

M3x8mm 735wy Ay FRXT1)21—(12)

—

Nofte : Please repeat steps for Right Side assembly.
AR BIABOEILIEZ Ty TEMRVIRLTIEEL,

4.8mm Ball Stud L=4 (4)
4.8mm R—)VX % v K L=4 (4) 5.8mm Ball Stud

m 58mmAR—JVRZ Y F

5.8mm Ball Stud H=4mm (4)
5.8mmiR—JVAZ Y F &4mm (4)

M3 x 6 x Tmm Spacer (12)
M3 x 6 x Tmm AX—14— (12)

Front Shock Tower
Zavbkravya7—

M3 x 8mm Flat Head Screw =
o= M3x8mm 75 kAy FXHY 21— 4B

M3 x 6 x 3mm Spacer (2) e kL
M3 x 6 x 3mm AX—14—(2)

M3 x 6 x Tmm Spacer
M3 x6x Tmm AX— ﬂ—

M3 x 10mm
Button Head Screw
REUA\Y FXIYa1—

A

Bulkhead Cover A (2

Upper Linkage Mount
TYyN=DIr—IIy7 b

o G
Upper Linkage Mount (4) Bulkhead Cover A M3x6x 1&1%
s o Ko S pacer
TYIN—=U2r—I39 k (4) IIVG Ny EAR=A M3 6x Tmm A ~X—+— T

M3 x 8mm
Flat Head Screw
75y ANy RFRY)21—

g o .‘ Nofte : Please repeat steps for Right Side assembly.
E THERBIABOMEILIFRT Y T & E)IRLTEEL,

NIV~ I~73/\— A (2)
M3 x6x3mm
Spacer

L ARy
Bulkhead Cover B (2
VAV %720\ I~7J/\— B (2)

5.8mm Ball Stud
5.8mm R—JLXZ v K

Rear Shock Tower
U723viy27—

Front Shock Tower (1)
Zarvbkravo27-(1)

T~

Rear Shock Tower (1) M3 x 8mm Flat Head Screw I
V72avoR27—1) M3x8mm 73y kAY KX 21— ,%H_\L

Assembled View

-12 -




7. Front And Rear Shock Tower Assembly / 70> F & Y73y 927 — 011

g

M3 x 6mm Button Head Screw (16)
M3 x6mm RZ Ay KX 1) 21— (16)

M3 x 6mm
Button Head Screw
REUAY FRTY1—

Upper Deck (1)
T7yIN=TvE(1)

- M3 x 6mm
Button Head Screw
REUANY FRY)1—

Upper Deck
TYN—TvF

Assembled View
ZH37 [




o ‘ Watching the Front And Rear Stabilizer Assembly click here ‘

8. Front And Rear Stabilizer Assembly /70 F & U7 A2 ES A HF—DE T}

M3 x 3mm Set Screw (4)
M3x3mmtwy F X1 21— (4)

D
4.8mm Ball Stud L=6 (2)
4.8mm R—)VA &2y FL=6(2)

1——..J :
4.75mm Stabilizer Ball (2)
4.75mm R Z2ES A HF—KR—IL(2)

Stabilizer Locker (2)
RRESA =0y H—(2)

o

M4 x 7 x 2.5mm Bearing (2)
M4 x7x25mm 71> 5 (2)

4.8mm x 16mm Ball Cap (2)
4.8mmx 16mm R—JjbF+ v 7 (2)

1.2mm Stabilizer (1)
1.2mm A Z2ES A H—(1)

Assem
Az hva

M3 x3mm
Set Screw
Yy bRV a—

4.8mm x 16mm
Ball Cap
R=IbFvv 7 =

M4 x7 x2.5mm

il Bearing
1.2mm Stabilizer € 9
1.2mm A2 ES 14— Vi

=i e

Stabili;er Logker 4.75mm
A2ESAH—Ov H— Stabilizer Ball

RAREZAHY—KR—)b
Omm

4.8mm Ball Stud L=6
48mm R—IVZ Ry K L=6 H

bled View

Note: M3 x 3mm Set screw does not need to

M3 x 3mm be tighten,just need to slightly touching
Set Screw the stabilizer.
ey R Ry 21— THER I M3x3mmty PRI U1—RBREZESA

HF—@<av I LEVTLREY, £y
FRO)1—ERZESAHF—L 8BS
ofeb. F—5—-TY.

@

o Note: After the stabilizer is assembled, it should be able
to move freely.

TER I RATET A —OBMHFIDERLE LS. Y AT

—LETOHEERAL—RXTEHEHLETT,

-14 -




8. Front And Rear Stabilizer Assembly /70 F & U7 R2ES A HF— D {1

(BAG 5

1]
M3 x 3mm Set Screw (4) g"3t>;3mm
M3x3mmtwy b RY U 1—(4) PTGy
=
M3 x 1T0mm Set Screw (2) | 4.8mm x 16mm
M3x10mmtwy F X7 12— (2) M4 x7x2.5mm Ball Cap
1.2mm Stabilizer Bearing RolFr v
m 1.2mm 22 ES A H— R7UVY
4.75mm Stabilizer Ball (2) L -
475mm RZ2EZ A —KR—IL(2) N — —
m 4.75mm
Stabilizer Locker Stabilizer Ball
RS-0y h— ARZESAHF—KR—IL

Stabilizer Locker (2)
AREZAF—OvHhH—(2)

» M3 x 10mm 7mm
Set Screw

» — 3mm
M4 x 7 x 2.5mm Bearing (2) Y rR7Y2
M4x7x2.5mm A7 U5 (2) Omm 1
4.8mm x 7mm
D Ball Cap
R—bFvrv 7

4.8mm x 7mm Ball Cap (2)
4.8mmx7mm R—)bF v v 7 (2)

Assembled View
4037 X

=l gLy
= 0=

Note: M3 x 3mm Set screw does not need to

4.8mm x 16mm Ball Cap (2)
4.8mm x 16mm R—)bF+ v 7 (2)

M3 x3mm be tighten,just need to slightly touching
Set Screw the stabilizer.
Yy bRYY 21— THEE I M3x3mmty PRI U1—RBRZESA

HF—@<av I LEVTLREY, £y
FRI)1—ERZ2ESAF—LB S
ofeb. F—5—TY.

1.2mm Stabilizer (1)
1.2mm X Z2ES 4 H—(1)

Note: After the stabilizer is assembled, it should be able
to move freely.

TER I ATET A —OBHFIDERLE LS. AT

—LETOEBEERAL—XT BT EHLETT.




° ‘ Watching the Front And Rear Knuckle Assembly click here ‘

9. Front And Rear Knuckle Assembly / 70/ F & U7+ 71V OB FF

M3 x 3mm Set Screw (2)
M3x3mmty X7 21—(2)
M5.7 x 4.2mm Flanged Tube (4)
M5.7 x4.2mm 75 I F1—7 (4)
nal

\ M5 x 10 x 3mm Bearing (2)
) "H M5x10x3mm A7 > 5 (2)
M5 x 10 x 4mm Bearing (2)
™ M5x10x4mm N7 1) >4 (2)

M3 x 8mm Button Head Screw (4)
M3x8mmKRZUAY FXU 1)
. 4.8mm Ball Stud L=5 (2)

: 4.8mm Ball Stud L=6 (2)
o s =6 2)
M3 x 16mm Pin (2)

——
M3 x16mm E> (2)

18mm Turnbuckle (2)
18mm 22— /1Ny 7 (2)

21mm Turnbuckle (2)
2Imm Z2—>2I\v 71U (2)

0

4mm Universal Shaft Cushion (2)
Amm AZN=HILI v TRy 3> (2)

4.8mm x 12mm Ball End (6)
4.8mmx 12mm R—JLIT > F (6)

4.8mm x 16mm Ball Cap (2)
4.8mmx 16mm RK—)bF ¥ v 7 (2)

Knuckle Arm (2)
Ty VT —L4(2)

C-Hub-L(1)/R(1)
C-Hub Zf (1)/E1 (1)

oo | || p=—==x0

SSK Driveshaft (2)
BAFZvII%T ()

Front Knuckle / 7> k-+voIb
Left / &fil

Knuckle Arm
FYIONT—L
Oil (Not Included)

FAIW (RRBITEE
FhTHEYEEA. )

4mm Universal
Shaft Cushion
4mm 1Z/\—%
WovT7hovoar

SSK Driveshaft
ALFZIv oI v T H
4.8mm

Ball Stud L=6
R—IVAZ v FL=6

e

4.8mm Ball Stud L=5
4.8mm R—JLA&Z Y K L=5

M3 x 8mm M5 x 10 x 4mm
@) Button Head Screw ’B\g;rlljg/ 5
REZIANY FRY 1) 21—
e v FRZU2 M5x10 x3mm
Bearing

7V YT
M5.7 x 4.2mm

Flanged Tube
I50VFa—7

C-Hub-L
C-Hub Zf8)

M5.7 x 4.2mm

M3 x 8mm Flanged Tube

Button Head Screw 750IFa—7 .

REUAY FRHY 21— Ass‘embled View
431

Note : Please repeat steps for Right Side assembly.

IR B BIOMETLE R Ty TERYEL T RS Note: After the knuckles are assembled, they should be able

to move freely.
THEE BMAIHERLE LS. BEFEIL—XTET

[ )

21mm Turnbuckle

21mm 2=V I\wv &)L EHBETT,
>
4.8mm x 16mm 4.8mm x 12mm
Ball Cap Ball End 7.35mm
R—IbFvv 7 18mm Turnbuckl R—IVIV K .
18mm S5 51 Assembled View
#H3L

4.8mm x 12mm 4.8mm x 12mm

Ball End Ball End
R—=IVTV K K=V K
* X 2
6.0mm
Assembled View
Az RyA

Note: After installing, it should be able
to move up and down freely.
THEE BFIHERLE LS,
ETOBHEERL—XTS
TEDBETT,

M3 x3mm

Set Screw

Yy bR Y-

Note : Please repeat steps for Right Side assembly.
THER BIABOMILIER T Y TERELTLEEW,

[ )

-16 -



9. Front And Rear Knuckle Assembly / 7O F & Y77+ 7 IVOR{HF

M3 x 3mm Set Screw (2)
M3x3mmty bR a1—(2)

O e

4.8mm Ball Stud L=4 (2)
4.8mm AR—IVAZ Y FL=4(2)

W C—

M3 x 19.5mm Pin (2)
M3 x19.5mm E> (2)

18mm Turnbuckle (2)
18mm Z—>1\v 7 )b (2)

ol

M5 x 10 x 4mm Bearing (4)
M5x 10 x4mm N7 1) >4 (4)

0

4mm Universal Shaft Cushion (2)
Amm AZN—HIVI v T b ovav(2)

4.8mm x 12mm Ball End (2)
48mmx 12mm AR—JVLI > F (2)

4.8mm x 16mm Ball Cap (2)
4.8mmx 16mm R—JbF v v 7 (2)

s gy

Universal Shaft - 34mm (2)
AZN—FIbY v 7k -34mm (2)

N

S b

Rear Upright (2)
77y 734k (2)

Left / 2l

4.8mm

Ball Stud L=4
R—IVAZ Y K L=4

M5 x 10 x 4mm
Bearing
RTUVG

4.8mm x 16mm
Ball Cap
R—bFvrv T

Universal Shaft - 34mm
AZN—=HIVY+ 7 b -34mm

M5 x 10 x 4mm
Bearing
7Y T

Rear Upright
77y 754

Oil (Not Included)
ALV (R@IEE
FNTHBYERA. )

4mm Universal
Shaft Cushion

Assembled View
A=A

4mm 1=/\—=H)b
P A A

18mm Turnbuckle [
18mm Z—>/\w )b

Nofte : Please repeat steps for Right Side assembly.
TERBIAROMILER T Y TEG)EL T ELY,

)

_J_,*

4.8mm x 12mm
Ball End
R—=IVIV K

Note : Please repeat steps for Right Side assembly.
TR BIAROMEILIERA Ty TERVIRLTIEEL,

Note: After installing, it should be able
to move up and down freely.
TEHE BAIHERLE LS,
ETOBEEXL—XTS
TENBETT,

i 9

6.0mm

Assembled View
ZA37 [

M3 x 19.5mm
Pin
<

M3 x3mm
Set Screw
ty bRYYa—

Assembled View
Az A

-17 -




o ‘ Watching the Oil Damper Assembly click here ‘

10. Oil Damper Assembly / 1 IV5 > IN\—DH{FLF

2.5x 6 x 0.4mm E-Ring (8)
2.5x6x0.4mmEY % (8)

M2.8 x 1.9mm O-Ring (4)
M2.8x 1.9mm OV > % (4)

C | O-Ring Cover (4)
J OV JhiIN—(4)

' 5 Shock Piston (4 Holes) (4)
k/ f avIERM(@EKR—IV)(4)

M12.5 x 1.5mm O-Ring (4)
M12.5x 1.5mmOU >~ % (4)

Ok
Ol

Adjustable Ring (4)
AREYY (4)

#350 Sliicone Oil
#350>)aVF 11V

Big Bore Damper Foam (4)
EvIRTEVIN—T +—L1(4)

Shock Silicon Cap (4)
YaysyaAvivyv 7 (4)
M
M3 x 23mm Shock Shaft (4)
M3x23mm > av o+ 7k (4)

0

5.8mm x 10.2mm Ball Cap (4)
5.8mmx 10.2mm R—JLF v v 7 (4)

Bottom Cap (4)
RELFvyT(4)

Upper Cover (4)
7y IN—HhIN—(4)

Shock Top Plastic Cap (4)
PER A E L ST

Oil Shock Body (4)
FAIVY 3 vIRT 14— (4)

Shock Piston (4 Holes)
YavIER (A R—I)

g /
2.5x6x0.4mm

E-Ring
EUVY

M3 x 23mm
Shock Shaft
YavivvTh

2.5x6x0.4mm M2.9x1.9mm

GREEN SLIME

(Not Includedi

g1—

(B u:gih‘n:-'} Eth. )

0O-Ring Cover
oV YT hIN—

Bottom Cap
RhLFvryvT

E-Ring O-Ring

EVVT oy
M12.5x 1.5mm
0O-Ring
ouvy

0Oil Shock Body
FAIWYavIRT—

N
\J

Adjustable Ring
ARABI YT

CORRECT
iERE

INCORRECT
RIEH
5.8mmx 10.2mm

Ball Cap
R—ibFvrv7

Please pre-thread the ball end hole by using a M3 Screw.
) AVFAIVEANBEIC

1.Fully extend the shock shaft until piston is at the bottom of shock body,

while holding the shock upright fill shock oil to the level shown on the diagram

to the left.

vav I ¥ T hESIVT. EXR MBIV I RTA—DBRETICLTTEL,
FHICVav I Vv T MESIWT, Y3 v IAMIVEERITRTDLSITEALTLEEW

2.Slowly compress and extent shock shaft to remove any air bubbles under the piston.
S by TNBEHNB LS. ER MV ELETICBHLTTEL. KiEHELEDET
EX b OBBEGEIFTTEL,

3.Fully extent shock shaft, top up shock oil if necessary and allow to rest for 5 minutes

or until all air bubbles have been removed.

BEVavIIYv T MESIVT. EXMBYav I RTADRETICLTTEL, ZE
THhE. YavIFMIVEHRELTTEL., SEldhd LS. 58<50avy
EBVTTEL,

4.Install Silicon Cap at an angle as shown in diagram below and bleed out any excess oil.
2avyyVAVFr v TEMNBIC. a3 v IRT A —ICBYRFFTTELN,
DEDF A IVHRNTREODEZDRKRTY

5.Fully tighten the cap and clean off any excess oil.
FryTELODYRYHIIZEENST. BhlcA IV EERSTTEL,

- gy
INCORRECT CORRECT
TIEHE ER

Shock Top Plastic Cap

Shock Silicon Cap
vavyyyavFvvs

Install shock silicon cap on to shock body in an angle as shown,

itis normal for excess oil to leak out.

VAVIRTA—Iav oI aAVF vy TERYFIFEEER.
DPEOFCIVHRNET. ThIREEDRRTY.

PERMA NP rES S \h

FIIMIZAEVTY—IVEEST. —ER—IVF vy TR—IUCZ Yy TLTLEEWL

#350 Sliicone Qil
#350 ) AVAAIV

Upper Cover
TYIN—HIN—

Big Bore Damper Foam
By IRT7EVIN—
PE SN

-18 -




10. Oil Damper Assembly / 1 1L 1x\—DE 1+

Aluminum Spring Base Cover 13mm (4)
FIVERT) G R—=ZAH/N—13mm (4)

M1.4x 14 x20.5mm 5.25T
Spring (4)
ATV 4

©)

Assembled View

Aluminum Spring Base Cover 13mm

TIWERT YUY GR—RAAN—13mm 7N

Assembled View
4037 X

Assembled View
4037 X

-19 -




o ‘ Watching the RC Unit Installation click here ‘

11. RC Unit Installation / RC. =y FOEY{FLF

M3 x 6mm Flat Head Screw (5)

M3x6mm 75w bAY FX71) 12— (5)
M3 x 8mm Flat Head Screw (3)
M3x8mm 75wy bAY FX5 1) 21— (3)

M3 x 6mm Button Head Screw (1)
M3 x6mm REZU Ny KXZ1)a1—(1)

o 4.8mm Ball Stud L=4 (1
S )

4.8mm R—)VRAZ Y FL=4(1)

3mm Flat Head Washer (2)
3Mm 73y bAY FDJvorv—(2)

18mm Turnbuckle (1)
18mm Z—>1\v 7))L (1)

Servo (Not Included)

H—REBIFIEFTNTEY S A, )

M3 x 8mm
Flat Head Screw
73v ANy RRY) 21—

o

Servo Saver_ 23T

3mm Flat Head Washer
3mm 73y bAY FOvyv—

4.8mm Ball Stud L=4 /w

48mm R—JVAZ v FL=4

H—REeA /13— 23T

Servo Mount
H—RKIIU b+

8mm Servo Post
8mm H—KRKZ b

Antenna and Antenna Rod Head
TYTH&TVTFAY RAY R

18mm Turnbuckle
18mm Z2—>/\w )b

r

M3 x 6mm
Button Head Screw

Antenna Post (1)

REUAY FRIYa1—

TUTFRIM ()

4.8mm x 16mm Ball Cap (1)
4.8mmx 16mm R—JbF v v 7 (1)

4.8mm x 16mm
Ball Cap
R=lbFv v 7

4.8mm Servo Ball End
4.8mm H—RR—ILTVF

|

2.75mm
Assembled View
Az RyA

4.8mm Servo Ball End (1)
4.8mm P —RK—ILTV F (1)

Servo Saver_ 23T (1)
H—RteA/\—23T(1)

8mm Servo Post (1)
8mm H—RAKRZ k(1)

Servo Mount (1)
H—RITV (1)

Antenna and Antenna Rod Head (1)
TFUTF&7rTFOY FAv R (1)

M3 x 6mm

Graphite Servo Plate (1)
2774  F—RTL—F (1)

Flat Head Screw
T35y ANy RRY ) 21—

Antenna Post
TYTFHRRAE

M3x6mm —

Flat Head Screw
75y ANy RRYYa1—

Servo Plate
H—RKTL—+b

M3 x 8mm
Flat Head Screw
77y Ay FRTIY1—




11. RC Unit Installation / RC. =y FOEY{FLF

o

M3 x 6mm Button Head Screw (2)
M3 x6mm REZ ANy KXI 11— (2)

Double Sided Sticky Tape (1)
mET—7 (1)

Receiver

Ly—inN—

(Not Included)
(BRIEFATEYEEA. )

Double Sided Sticky Tape
mET—7

(Not Included)
(HRIEEENTLEEA)

M3 x 3mm Set Screw
M3x3mmty FRI1) 21—

48 Pitch 28T Pinion Gear
48y F28TE A F7

\.

M3 x 6mm
Button Head Screw
REAIANY FRY 11—

ESC (Not Included)
ESC (BRI EFTFNTEY EEA. )

Double Sided Sticky Tape
mET—7

Motor (Not Included)
E—2— (HRBIKEEFNTEYEEA. )

-21 -




11. RC Unit Installation / RC. =y FOEY{FLF

BAG 8 T\
M3 x 12mm
Button Head Screw

M3 x 12mm Button Head Screw (2)
M3 x12mm REZ Ay KXT 1) 21— (2)

AR

M3 x 15mm Flat Head Screw (4)
M3x15mm 75w bAY FX7 1) 12— (4)

OE

Battery Tray Spacer (2)
Ny T)—FL—ZX—%—(2)

Battery Tray Plate (2)
Ny T)—=rL=TL—1F(2)

Battery Lock
NyFy—avy

Battery Tray Spacer
Ny F)—hL—ZAR—H—

-

Battery Mount
Ny FY=I b+

Battery Holder
Ny FY—FRIVE—

Battery Tray Plate

NyFU—kL—FL—h \‘

Battery Mount (2)
Ny FUV=TI2 (2

Battery Lock (2)
Ny F)—awv v (2)

M3 x 15mm
Flat Head Screw
73y ANy RRY)a1—

Battery Holder (2)
Ny FY—=KRIVE—(2)

Assembled View
4037 [

REIANY FRY 11—

T

Battery Lock
NyF)—nvy

Battery (Not Included)
Ny T)— (HRITIEEE
hTsYELA. )

Battery Tray Spacer
Ny TF)—hFL—ZAR—H—

Battery Mount
Ny FU—=I b

Battery Holder
Ny F)—RILE—

Battery Tray Plate
NyF)—rL—=FL—F}

-22 -




a ‘ Watching the Front And Rear Body Post Assembly click here ‘

12. Front And Rear Body Post Assembly / 70>/ & U7 R 74— KA FORHF

o

M3 x 8mm Flat Head Screw (6)
M3x8mm 735w kAY KXY 11— (6)

C—<

Body Clip (6)
RTa4—=21v7(6)

Upper Bumper (1)
7w IN—INVIN— (1)

Bumper (1)
INVIN—(1)

L]

Front Body Post (2)
7Y bRF4—KZ (2

Foam Bumper (1)
T #—LINVIN—(1)

Front / 7>k

Front Body Post
7Y bRF =KX b

||

Bumper
INVIN—

M3 x 8mm /l

Flat Head Screw
TIY Ny FRY) 21—

Body Clip
RTa—=2Uv7

Body Clip
RF4—90v7

M3 x 8mm
Flat Head Screw
7Y MANYFRI)a1—

N\uppersumpe,

TYIN—=INVIN—

Foam Bumper 3 ]
T A+ —LINVIN— :

- A}.

Flat Head Screw

7Y ANy FRYY 21—

-23-



12. Front And Rear Body Post Assembly / 700/ & V)77

M1.6 x 5mm Socket Screw (4)
M1.6x5mmF+ v TNy FXT1)1—
B=

M2 x 9.8mm Pin (4)
M2x9.8mm E> (4)

o

M3 x 8mm Flat Head Screw (2)
M3x8mm 75w bAY FRY 1) 1—
(Ev o914 XDER)(2)

6

Flanged Nut
70T Yy 4mm (4)

OU-=

Body Clip (4)
Rr4—2Vv7(4)

5mm Wheel Adaptor (4)

SmmARAL—IVT7ETZ—(4)

4

Rear Body Post (2)

D7RT4—KZ(2)

T4 —RADRfHF

Rear Body Post
V7 RT 14—

Body Clip
RT14—oUv7

M2 x9.8mm
Pin M1.6 X 5mm
e Cap Head Screw

FrvIAy FRIYa1—

M3 x 8mm
Flat Head Screw
77v ANy FXY)a1—

/./ (Y 794 ZDER)

KRR

Body Clip
RF4—9Uv7

M2 x 9.8mm
Pin

(<97
M1.6 x 5mm

Cap Head Screw
FryIAy FRIYa1—

5mm Wheel Adaptor
S5mmRA—IVT7ETZ2—

Flanged Nut - 4mm
757YF v b -4mm

-

T EI‘ BB BOMEILIERT Y TEEIRLTLEELY,

[

Note : Please repeat steps for Right Side assembly.

)

Final Assembled View
R4 N

-24 -




13. Parts Include / HRICEHBIN—Y

#2000
Oil

#2000 Silicone Oil
#2000 aAVAAIV

M2x9.8
M2x9.8

Pin (2)

mm
mm E> (2)

G

10T Bevel Gear 0.8 Pitch (4)
10TANILFT70.8E Yy F (4)

18T Bevel Gear 0.8 Pitch (2)
18TANILFT70.8E Y F (2)

|

Front Spool Outer Joint (2)
7OV bRT=IVTIR2—TI 34V (2)

Y

Differential Outer Joint (2)
FTITIR2—=IaA42V k(2

Front Spool Housing (1)
AV ERT=IVING T VT (1)

Bearing Holder-C (1) /D (1)
N7V GHRIVE—-C(1)/D(1)

-

M3 x 8mm Flat Head Screw (4)
M3x8mm 75w Ay FXT 1) 21— (4)

O

M3.5 x 9.5 x 0.2mm Spacer (4)
M3.5x9.5x0.2mm AX—4— (4)

M5.1 x 15.4 x 0.3mm Spacer (2)
M5.1x 15.4x 0.3mm AX—1—(2)

f Y
A A

M10 x 15 x 4mm Bearing (4)
M10x 15 x 4mm N771) > 45 (4)

38T Pulley (1)
38T 7—U—(1)

48 Pitch Spur Gear 78T & Gear Adaptor (1)
AN=FTFTT7ET2—(1)

.-.

M3 x 6mm Button Head Screw (5)
M3 x6mm REZ ANy KX 1) 12— (5)

P5 O-Ring (2)
P50U>% (2)

3.5mm Cross Pin (1)
3.5mm7AaxXEY> (1)

L

Gear Differential Gasket (1)
FTPTIHRTY (1)

&k

38T Gear Differential Cover (1)
TF7T7HIN—(1)

O

Gear Differential Housing (1)
FTFTINDIVT(1)

Standard Hard Main Chassis (1)
AL v—(1)

-25.-




13.Parts Include / B @IcEZHBIN—"Y

2

5.8mm Ball Stud H=4mm (4)
5.8mmAR—)VXZ v F &4mm (4)

BB o

M3 x 6 x Tmm Spacer (2)
M3 x6 X Tmm AN—H—(2)

Ol

M3 x 6 x 2mm Spacer (2)
M3 x 6 x 2mm ANX—4— (2)

Of

M3 x 6 x 3mm Spacer (2)
M3 x 6 x3mm AN—H—(2)

Ik
o o

Suspension Mount FR-RF (4)
ENL—FFRITVH (4)

[ J

M3 x 38.5mm Pin (2)
M3 x38.5mm E (2)

Suspension Mount Nut Offset Omm (6)
YRRV MY FE 7Y F 0mm (6)

Suspension Mount Nut Offset 0.35mm (2)
BRIV MY FA 7€y F035mm(2)

Suspension Mount Nut Offset 0.70mm (2)
YRRV by FA 7€y F0.70mm (2)

Suspension Mount Nut Offset 1.05mm (2)
YAV My b A 7€y F 1.05mm (2)

Lower 0.5mm Suspension Mount Nut Offset Omm (2)
HYAIIVbFy FA Ty b Omm-0770.5m (2)

M3 x 42mm Pin (2)
M3 x42mm E> (2)

YAIXO by bF 7€y F035mmA(1)/B(1)-B0770.5m

44mm Suspension Mount FF +0 (1)
44mm B ATV FFFO(1)

YAIIVbFy A TE Y b 0.70mmA(1)/B(1)-B770.5mm

43.2mm Rear Suspension Mount RR (1)
43.2mm Y75 A 7 FRR(1)

YAIXO by A 7€y b 1.05mmA(1)/B(1)-B770.5m

Lower 0.5mm Suspension Mount Nut Offset 0.35mm - A (1) /B (1)

Lower 0.5mm Suspension Mount Nut Offset 0.70mm - A (1) /B (1)

Lower 0.5mm Suspension Mount Nut Offset 1.05mm-A (1) /B (1)

M3 x 8mm Set Screw (8)
M3x8mmtwy F X7 a1—(8)

=
4.8mm Ball Stud L=6 (2)
48mm K—JVR% Y FL=6(2)

e~
-

M1.6 x 5mm Cap Head Screw (4)
M1.6 x5mm F v v Ty FXT1) 21— (4)

—

M3 x 6mm Flat Head Screw (10)
M3x6mm 75wy Ay FX71) 2—(10)

O
B

Anti-Roll Bar Holder (2
RAE2ESAH— /'Fll/’;‘l

1=

Front Suspension Arm (2
707 FFRT—L( 2)

-

Rear Suspension Arm (2
D7HRT7—L1L(2)

e

M3 x5 x 0.2mm Shim (2) M2.6 x 8mm Button Head Screw (4)
M3 x5x0.2mm >/ Ly (2) M2.6 x8mm RZ Ny FXU1) 21— (4)

e h

Midship Belt 279 (1) M3 x 6mm Flat Head Screw (16)
Ty Ry TINILE279(1) M3x6mm 75w bAY KXY 1) 21— (16)

- o

Midship Belt 354 (1) M3 x 8mm Flat Head Screw (1)
Sy Ry FAIL b 354 (1) M3x8mm 75w bAY FXT 1) 1—(1)

— o

M6.1 X 7.5mm Post (2) M3 x 15mm Flat Head Screw (2)
M6.1 X 7.5mm KX k (2) M3x15mm 75y bAY FRT1) 21— (2)

‘_.AM

M1.6 x 3.5mm Cap Head Screw (4)
M1.6x3.5mmF vy Iy KX 1) 1—(4)

4.8mm Ball Stud L=6 (1)
4.8mm iR—JVAZ Y FL=6(1)

4.8mm Ball Stud L=9 (2)
4.8mm R—)VX 2y FL=9(2)

Ol

4mm Steering Flat Head Washer (2)
AMm RATT7 I T Ty v—(2)

-26 -




13. Parts Include / B G@mIcEZHBIN—"Y

ol O

M4 x 7 x 2.5mm Bearing (4)

M6 x 5 x 2.8mm Nut (2) N A
M6 x5 x2.8mm F I~ (2) M4 x7x25mm N7 1) > 5 (4) A
O Steering Arm - L (1) /R (1)

ATFT7IVTT7—L-L(1)/R(1)

M5 x 7 x 0.2mm Shim (2) o .y
M5x7x0.2mm > L (2) = y

—
=

M4 X 5.6 X 1.1mm Spacer (2)
M4 X5.6 X 1.1mm AX—1—(2)

t; ,? Steering Link (1)
- AFTUYHTYTY ()

M5 x 7 x 0.5mm Brass Spacer (2)
M5 x7 x0.5mm 75 R AXR—H—(2)

M3 x 6 x 2.5mm Bearing (2)
M3 X6x25mmA7 U5 (2)

—d

Twist Bar 20mm (2)
YA R FIN—20mm (2)

M5 x 23.8mm Center Shaft (1)
M5x23.8mm 22— v 7 k(1)

Motor Mount - Main (1)
D7E—Z2—<T2FAQ)

Bearing Holder - C(1) /D (1)
N7 YV GRIVE—-C(1)/D(1)

Bulkhead A (2)
INILIAY RAQ)

Bulkhead B (2)
INLIANY FB(2)

Motor Mount - Rear (1)
V7E—2—<72FB(1)

L L G U L U U L i o
T 4- .ru*"‘ i
: L -"f}er.. ¥ 'f'}r il

ar.

Upper Deck (1)

m 7vIN—TvE (1) oi

M3 x 6 x Tmm Spacer (12)
M3 x 6 x Tmm AX—4— (12)

T

5.8mm Ball Stud (4)

M3 x 6mm Button Head Screw (18) 5.8mm R—ILZAZw K (4)

M3 x6mm REZ Ay KX 1) 12— (18) -
o O OR
4.8mm Ball Stud L=4 (4)

4.8mm R—IVRAZ v FL=4(4)

M3 x 6 x 3mm Spacer (2)
M3 x 10mm Button Head Screw (2) M3 x 6 x 3mm AXR—14— (2)
M3 x10mm RZ Ay FXT1) 21— (2)

s

M3 x 8mm Flat Head Screw (12)
M3x8mm 735w Ay FXT 1) a2—(12)

QD
s

Upper Linkage Mount (4)
TYIN=)2r—I07F (4)

Bulkhead Cover A (2)

Front Shock Tower (1)
NIV~ FAIN—A(Q2)

Zarybravsr7-(1)

Bulkhead Cover B (2)
INIVI A~y FAIN—B(2)

Rear Shock Tower (1)
D7avo27—(1)

-27 -



13.Parts Include / B @IcEZHBIN—"Y

M A B

4.8mm Ball Stud L=6 (2)
4.8mm R—)VXZ v K L=6(2)

,....J ;
4.75mm Stabilizer Ball (4)
475mm RZ2ES A —KR—JL (4)

0

4.8mm x 7mm Ball Cap (2)
4.8mmx7mm R—/bF+ v 7 (2)

Stabilizer Locker (4)
ARZEZA/HF—OvHh—(4)

M4 x 7 x 2.5mm Bearing (4)
M4x7x25mmAN\7 ) >5 (4)

4.8mm x 16mm Ball Cap (4)
4.8mmx 16mm RK—jbF+ v 7 (4)

M3 x 3mm Set Screw (8)
M3x3mmty FX71) 21— (8)

M3 x 10mm Set Screw (2)
M3x10mm -ty FZXT ) 1—(2)

1.2mm Stabilizer (2)
1.2mm A Z2ES A H—(2)

— i
u—t—um

4.8mm Ball Stud L=4 (2)
4.8mm R—JVRE Y K L=4(2)

4.8mm Ball Stud L=5 (2)
4.8mm R—)VX 2w FL=5(2)
v

4.8mm Ball Stud L=6 (2)
4.8mmiR—JVAZ Y FL=6(2)

4.8mm x 12mm Ball End (8)
4.8mmx 12mm R—JVIT > K (8)

4.8mm x 16mm Ball Cap (4)
4.8mmx 16mm R—)bF v v 7 (4)

QF

Rear Upright (2)
D77y 754 (2)

M3 x 3mm Set Screw (4)
M3x3mmty bRV 21— (4)

M5.7 x 4.2mm Flanged Tube (4)
M5.7 x4.2mm 75> I F1—7 (4)

M3 x 8mm Button Head Screw (4)
M3x8mmKRZUAY FXT1) 21— (4)

M5 x 10 x 3mm Bearing (2)
M5 x 10 x3mm N7 1 > 5 (2)

M5 x 10 x 4mm Bearing (6)
M5 x 10 x 4mm N7 1) > %' (6)

0

4mm Universal Shaft Cushion (4)
Amm AZN—HIVI v T v av (4)

Knuckle Arm (2)
Ty IIVT7—L4(2)

S

M3 x 16mm Pin (2)
M3 x 16mm E> (2)

———

M3 x 19.5mm Pin (2)
M3 x19.5mm E~> (2)

18mm Turnbuckle (4)
18mm Z—>/1\v )b (4)

21mm Turnbuckle (2)
2Imm 22— 1Ny 7L (2)

oo | [| p=——=0

SSK Driveshaft (2)
BAFZVvII%T (2

o ey

Universal Shaft - 34mm (2)
A==V %7 bk -34mm (2)

C-Hub-L(1)/R(1)
C-Hub £ (1)/A18 (1)

-28 -




13. Parts Include / & Si<

ZHBIN—Y

BAG 7

#350 Silicone Qil
#350>)a>FAIv

&

Aluminum Spring Base Cover 13mm (4)
FIVER T G RX—ZH/3—13mm (4)

W

M1.4x 14 x 20.5mm 5.25T Spring (4)
M1.4x14x20.5mm 5.25T R 71 >4 (4)

o

2.5 x6 x 0.4mm E-Ring (8)
2.5x6x0.4mmEY >4 (8)

M2.9 x 1.9mm O-Ring (4)
M2.9x1.9mmOU > ¥ (4)

ol

O-Ring Cover (4)
0T HhIN—(4)

I."‘r 0
Shock Piston (4 Holes) (4)
avIER M@ KR—IV)(4)

M12.5 x 1.5mm O-Ring (4)
M12.5x 1.5mmOY > ¥ (4)

Big Bore Damper Foam (4)
EvIRT7EVIN—T +—L (4)

=0

5.8mm x 10.2mm Ball Cap (4)
5.8mm x 10.2mm R—JbF v v 7 (4)

Oi

Bottom Cap (4)
RhLFvv (4

ol

Upper Cover (4)

7w IN—HIN— (4)
Shock Silicon Cap (4) o I
YavyvyarvFryv T (4
Adjustable Ring (4

.b s A

Shock Top Plastic Cap (4)
Yav I by TTSAFYIF Yy T (4)

. S

M3 x 23mm Shock Shaft (4)
M3x23mm<av o v 7~ 4)

Oil Shock Body (4)
A3y I RT(—

(4)

BAG 8

Antenna Post (1)
FUTFRAM()

i

4.8mm Ball Stud L=4 (1)
4.8mmiR—JVAZ Y FL=4(1)

4.8mm x 16mm Ball Cap (1)
4.8mm x 16mm R—JbF+ v 7 (1)

oll

4.8mm Servo Ball End (1)
4.8mm B —RK—IVTV F (1)

Graphite Servo Plate (1)
2774 M= KTL—1(1)

Antenna and Antenna Rod Head (1)
TUTF&TVTFOY Ay R(1)

o

M3 x 6mm Button Head Screw (3)
M3x6mmRZ Ay FRY 1) 21—

M3 x 12mm Button Head Screw (2)
M3x 12mm RKEZ Ay FR5 1) 21—

—

M3 x 6mm Flat Head Screw (5)
M3x6mm 75w bAY FRXY 1) 21—

—

ol

3MM Flat Head Washer (2)
BMM 75y fAY FDO v v —

OE

Battery Tray Spacer (2)
Ny TFY—FL—ZAR—H—

Battery Tray Plate (2)
Ny FU—FL—TL—1(2)

@) 2

)
)

(5)

M3 x 8mm Flat Head Screw (3)

M3x8mm 73wy Ay FRY 1) 21—

(3)

e

M3 x 15mm Flat Head Screw (4)
M3x15mm 75w Ay FXJ 1) 21—

18mm Turnbuckle (1)
18mm Z—>/1\v 7))L (1)

Battery Mount (2)
Ny T)—=ITV k(2

Battery Lock (2)
Ny Fy—0v 7y (2)

(4)

Double Sided Sticky Tape (1)

mET—7 (1)

Battery Holder (2)

Ny FU—kLE—(2)

-29 -




13.Parts Include / B @IcEZHBIN—"Y

BAG 8

1 sl

8mm Servo Post (1) Servo Saver_ 23T (1) Servo Saver_ 25T (1) Servo Mount (1)
8mm H—RERZX b+ (1) —REA4/\—23T(1) — R /\— 25T (1) H—RITV ()
=
BAG 9 h
M2 x 9.8mm Pin (4)

M2x9.8mm E> (4)
M3 x 8mm Flat Head Screw (2)

h - M3x8mm 75y kAy KR4 11—
(Ev o914 XDERE)(2)
M3 x 8mm Flat Head Screw (6) M1.6 x 5Smm Cap Head Screw (4)
M3x8mm 75w kAw KXZ Y 21— (6) M1.6x5mmF ¥y Ty FA7 11— (4) a n
Body Clip (10) Flanged Nut - Upper Bumper (1)
o= . ged Nut - 4mm (4) e S
RT4=70v7(10) 7579Fy b -4mm (4) Ty R=RZn=()
5mm Wheel Adaptor (4) /BSS/p\eL(R )
5mm KA —IVT7 Z T 72— (4) Ball Cap Socket (1)
“ R=IbE vy TV oy k(1)
Front Body Post (2)

7OV FRT—KRAM(2)

=TTy

Cross Wrench (1) Rear Body Post (2) Foam Bumper (1)
7aXLYF () U7RT4—KZX b (2) pE St NAVZAC())

- 30-




SEITTIING

DRIVER &8 SaAve 77 ~ 11 7 2020

FINAL POSITION (e BEST LAPS (& £:E%0

CIRCUIT (&#) PYC

M Place (%) [Jindoor (zm) Outdoor (E5h)
W Track (i) [V]Asphalt (E#) [ | Carpet (i)
M Traction ¢nz#) [ High (&) Medium () [] Low u®)
4108SCAVEIRADIONCON TROISTOURIN GRCAR| B Track Condition (3t:4ki%) [V]Flat () []Bumpy (@)
Spool (i) 0 mm Wheel Hex ! shockabsorber RR# Ri?;ﬁ E;ight
[JGear (st) BELT TENSION ADJUSTMENT 5 mm il (7E7%E)350 4.8 mm
x =z # i —
(/R ) Piston (%) Ca"(’;igg)"gle
Wt/g 2 3 @) Holes °
o —
.1 mm|————
F?giﬂ;i)y Sway Bar (F5181%)
- Rolling Shim Spring ()
0 ° mm B 7.3 mm
mm ue E——————
0 _mm 46 _mm Droop (HEf7i2)
Bladder Foam
‘ mm (BT 4) .4 mm
—L Yes[] No[/] | Downstop
SUS. CENTER GARVITY Rebound (#5 (R LEPRA)
DUPJ: H FF [Jasmm [/]50mm eboun (ﬁzﬂz % mm
[V]Low F FR Ctsmn [/som Toe Angle (5
Rolling Shim Notes (ffi) gle (&)
7 mm -1
. hock - -
Gear‘D|ff [Jspool &) | Roling Shim 1 2 0 mm shock absorber % Rm(l;ﬂl—éeﬂght
() o Gear (@t 0 ] Oil (BmR) 48 mm
e B > S | _tom
HiRlz/ 2=
Piston (&%) Camber Angle
5K . Wt/g 2 3 @ Holes (5MEf) P .
Puddy SUS. CENTER GARVITY 7.7 mm _—
(R2) FF [Jasmm [/]50mm X - Sway Bar (B51E42)
FR D45mm S,Omm Sprmg (5#3)
1.2
3 mm Blue = mm
Rolling Shim Bladder Foam Droop (hEE{Ti2)
/ - 0 mm BELTTENSIONADJUSTMENT (HETEREE) 14 mm
] mm Yes[ ] No[v] Downstop
3 Rebound (&) (R LR E)
[Jwk y o 58 mm
[Jue e H [V]ow T 25 * —
Toe Angle (%)
[V]Low F Wheel Hex Notes (###) .
7 mm 5 mm 2
A 2 3 4 5 A
MO
WIDTH 218 WIDTH 218
187 imm 184 imm

WHEEL BASE

v 225 mm | WEIGH 2389 \
FRONT (8i77) REAR (#7)
Tire Rush / Rush ||| SpurGear k) 774 T 64 PinionGear (my1#) 28 T
%g;nﬁ;})ound 40 I 40 | Motor (5 MAGNUM 4.5 Battery (mitr) IP 6000 MAH
gﬁ,?;rt 039M I 039M | ESC (®m#)  HWXR10 Stock Servo (fAms)  Power HDR12
‘(,;Vﬁ%?el o I o | Body (=#) Bulldog Wing (m&) Std
. : . ( Spur/Pinion x 1.9) : 1
i Final Drive Ratio (#tt
Tire Treatment /cy/3 I MGV3 | (EEt) (773 ):1




DRIVER

#8)  SATE

Ve Ve

SEITTIING

FINAL POSITION (e

BEST LAPS (& £:E%0

CIRCUIT (FE)

M Place (i:85) [Jindoor (zm) [] outdoor (x5t
W Track (i) [JAsphalt (%) [ ] Carpet (%)
M Traction ¢nz#) [ High (&) [] Medium () [] Low u®)
14108SCAVESRADIOYCON TROINTOURINGICAR| M Track Condition (#itiki®) [ |Flat (F18) [ Bumpy (ms)
shock absorber i i
[ spool (msh) Wheel Hex 18| Ride Height
Oil (HRE) (R iB5E)
mm
[JGear (a3 #
(R Piston (&%) Camber Angle
__ Wt/g 2 3 4 Holes °
o —
mm |[———————
F;l;%cg)y T3 . Sway Bar (F5181%)
~ Rolling Shim Spring (E#)
mm
mnm Droop (EE{742)
Bladder Foam
o mm (R TEER AT mm
—L Yes[] No[ ] | Downstop
SUS. CENTER GARVITY Rebound (i) (1% LEBRL)
DUPJ: H FF [Jasmm []s0mm e % mm
FR []45mm 50mm
[Jow = o o — Toe Angle (5£)
Rolling Shim Notes (f#&E)
mm
Gear Diff e s L Tl | Ride Height
Spool (&
Gnzam ) oPoo! W Oil GRME (85)
( )
DGear (&) 4 mm
(REE/ER) Piston (&) Camgt;eﬂ!é\ngle
—Wt/g 2 3 4 Holes oram
__ Puddy SUS. CENTER GARVITY mm .
(iﬁ%) FF D4.5mm DS.Omm K Swa Bar (Fﬁﬁﬂa)
FR [J4smm [Jsomm Spring () Y ;
mm mm
. . D y—
Rolling Shim Bladder Foam roop (E{T1E)
/ mm BELT TENSION ADJUSTMENT (HETEREE)
mm A=A mm
mm Yes[ ] No[ ] Downstop
Rebound (&) (R E5 LLPR L)
oo o
Toe Angle (%)
[Jrow T Wheel Hex Notes () i
mm mm
A
WIDTH £i3 WIDTH £ig
/mm /mm

WHEEL BASE

/mm

FRONT Gih) REAR #5)
Tire / | Spur Gear (ki) Pinion Gear (%#7#) T
%?’Qwﬁ;))ound I | Motor (5:&) Battery (mit)
(Iﬂrzg;rt I | ESC (=) Servo (fFBREE)
Wheel I | Body (= Wing (m#)
@;ﬁ@ . . . ( Spur/Pinion x 7.9) : 1
Tire Treatment Final Drive Ratio (&tk)
) I | ( ) i1




DRIVER

#8)  SATE

Ve Ve

SEITTIING

FINAL POSITION (e

BEST LAPS (& £:E%0

CIRCUIT (FE)

M Place (i:85) [Jindoor (zm) [] outdoor (x5t
W Track (i) [JAsphalt (%) [ ] Carpet (%)
M Traction ¢nz#) [ High (&) [] Medium () [] Low u®)
14108SCAVESRADIOYCON TROINTOURINGICAR| M Track Condition (#itiki®) [ |Flat (F18) [ Bumpy (ms)
shock absorber i i
[ spool (msh) Wheel Hex 18| Ride Height
Oil (HRE) (R iB5E)
mm
[JGear (a3 #
(R Piston (&%) Camber Angle
__ Wt/g 2 3 4 Holes °
o —
mm |[———————
F;l;%cg)y T3 . Sway Bar (F5181%)
~ Rolling Shim Spring (E#)
mm
mnm Droop (EE{742)
Bladder Foam
o mm (R TEER AT mm
—L Yes[] No[ ] | Downstop
SUS. CENTER GARVITY Rebound (i) (1% LEBRL)
DUPJ: H FF [Jasmm []s0mm e % mm
FR []45mm 50mm
[Jow = o o — Toe Angle (5£)
Rolling Shim Notes (f#&E)
mm
Gear Diff e s L Tl | Ride Height
Spool (&
Gnzam ) oPoo! W Oil GRME (85)
( )
DGear (&) 4 mm
(REE/ER) Piston (&) Camgt;eﬂ!é\ngle
—Wt/g 2 3 4 Holes oram
__ Puddy SUS. CENTER GARVITY mm .
(iﬁ%) FF D4.5mm DS.Omm K Swa Bar (Fﬁﬁﬂa)
FR [J4smm [Jsomm Spring () Y ;
mm mm
. . D y—
Rolling Shim Bladder Foam roop (E{T1E)
/ mm BELT TENSION ADJUSTMENT (HETEREE)
mm A=A mm
mm Yes[ ] No[ ] Downstop
Rebound (&) (R E5 LLPR L)
oo o
Toe Angle (%)
[Jrow T Wheel Hex Notes () i
mm mm
A
WIDTH £i3 WIDTH £ig
/mm /mm

WHEEL BASE

/mm

FRONT Gih) REAR #5)
Tire / | Spur Gear (ki) Pinion Gear (%#7#) T
%?’Qwﬁ;))ound I | Motor (5:&) Battery (mit)
(Iﬂrzg;rt I | ESC (=) Servo (fFBREE)
Wheel I | Body (= Wing (m#)
@;ﬁ@ . . . ( Spur/Pinion x 7.9) : 1
Tire Treatment Final Drive Ratio (&tk)
) I | ( ) i1




Spare Parts & Optional Parts /| AN7I\—"Y & 73 FIvix—)

&

<

o,
&y,
.

ity
ttitels

il
uin

o
®
®

3RAC-BE4816/V2  ¥310
4.8mm Ball End Set -
16mm & 12mm /V2
48mmA—)V TV Rty h
-16mm & 12mm/V2

3RAC-BE4816/V3  ¥250
4.8mm Ball Cap Set

- 16mm_V3

48mm R—/LFrv Tk
-16mm V3

3RAC-BS48RO/TE
7075 Aluminum 4.8mm Roll
Bar Ball (4pcs) - Teflon Coated
48mm7)L=A—/b/\—
-4pcs(Z7AYA—T1 D)

¥680 3RAC-BS58H4/TE  ¥1530 3RAC-BS4806/TE  ¥1530 3RAC-BS480975/TE ¥1690 3RAC-DP0O9

¥680

7075 Aluminum 5.8mm Hex Ball - 7075 Aluminum 4.8MM Ball Stud 7075 Aluminum 4.8mm Ball Stud  Big bore piston

Stud H=4 (10 pcs) - Teflon Coated

L=6 (10 pcs) - Teflon Coated

L=9 (10 pcs) - Teflon Coated

70757)b=5.8mm HexR—)VRA% Y E 70757 )b48MM R—)LZRY FR  48mm7 )L R—IVRZY RZ VL

|4mm (10pcs)-77A>A=74>Y emm (10pcs) - 7 7O¥TA—F4 % £Imm - 10pcs(F 70> A—F+4>%)

1.1x4
EvIRTEYZ S
1.1x4

c
Ce
&6
cf

“o

o

®

S
oO
o

%

%
%

%%

3RAC-ER2506
E-Clip 2.5x 6 x 0.4
- 10pcs

E-1)v 7 2.5mm(PI1E) x 6mm
(944%) x 0.4mm (B ) - 104

¥150

3RAC-H2320/BK ¥760
Sanwa Single Arm 3.0mm V2
(servo gear hole fo ball end

hole length:20mm)- Black
SanwaF3> > )7 —[:3.0mm

Ver. 2(4—RE¥7R~K—)bT
VRS RE#20mMm) - T 5v Y

3RAC-H2520/BK ¥760
Futaba Single Arm 3.0mm V2
(servo gear hole to ball end

hole length:20mm)- Black
Futabaf3>>7 L7 —L:3.0mm

3RAC-NI30/BL
3.0mm Lock Nuts
(10pcs) -Black
3.0mmEay ok
(10fAY) - TZvY

¥200

3RAC-P3 ¥250
P3 O Ring (2.9 X 1.9mm)
(5pcs)

P30-U>% (29X 1.9mm)
(5pcs)

3RAC-PS ¥250
P5 O Ring (4.8 X 1.9mm)
(5pcs)

P50-J>4 (4.8 X 1.9mm)
(5pcs)

3RAC-PN2010  ¥150
M2 x 10mm Steel Pin

- 5pcs

M2 x 10mm ZF—)bE>
-5

Ny
3
sy

3RAD-SK10 ¥250
3Racing and Sakura
Sticker

L=V &Y UTR
TYH—

3RAC-SWO03/V2  ¥610
Stainless Steel 3mm Shim Spacer
0.1/0.15/0.2/0.25/0.3

Thickness 10pcs each

ATY/VARF-Ib 3mmIAIA -#-0.1/0.15
/0.2/0.25/0.3mm/E & 10 A

3RAC-SWO05/V2  ¥610
Stainless Steel 5Smm Shim Spacer
0.1/0.15/0.2/0.25/0.3mm

Thickness 10pcs Each

ATVVARF-I SmmIAAN -#-0.1/0.15
/0.2/0.25/0.3mm/Z £104A

3RAC-TEOO1 ¥310
Super Strong Mounting
Tape 100 x 25mm (4pcs)
BOmET—7

100 x 25mm(4pcs)

3RAC-TR321

64 Titanium 3mm
Turnbuckle - 21mm (2 Pcs)
64FZ2>3mmAz—>
I\ - 21mm(2pcs)

¥430

3RAC-TR328
64 Titanium 3mm
Turnbuckle - 28mm (2 Pcs)
64F2>3mm~AE—>
J\w%7)b - 28mm(2pcs)

¥430

3RAC-TR332
64 Titanium 3mm
Turnbuckle - 32mm (2 Pcs)
b4F 2> 3mMmBE—>
N - 32mm(2pcs)

¥540

SS

S

3RAC-WC3/BK ¥370
Aluminium M3 Countersink
Washer (10 Pcs) - Black

AL M3 mM7y74-( 10Pcs)
-73vY

3RAC-WF305/BK ¥370

Aluminium M3 Flat Washer
0.5mm (10 Pcs) - Black

M3 x0.5mm 7T+

—(10Pcs ) - 7S

3RAC-WF310/BK ¥370
Aluminium M3 Flat Washer
1.0mm (10 Pcs) - Black

M3 x 1.0mm 7)L=T v+
—(10Pcs)-TZ5vy

3RAC-WF315/BK ¥370
Aluminium M3 Flat Washer
1.5mm (10 Pcs) - Black

M3 x 1.5mm 7JL=T v+
—(10Pcs)- 75wy

3RAC-WF320/BK  ¥370
Aluminium M3 Flat Washer
2.0mm (10 Pcs) - Black

M3 x2.0mm 7LDy v
—(10Pcs)- 75wy

3RAC-WF325/BK ¥370

Aluminium M3 Flat Washer
2.5mm (10 Pcs) - Black

M3 x2.5mm 7LDy v

—(10Pcs ) - 75w

3RAC-WF330/BK ¥370

Aluminium M3 Flat Washer
3.0mm (10 Pcs) - Black

M3 x 3.0mm 7IV=Tvv

—(10Pcs ) - 75w

§

-1

O
O

Oo
SS
Ooo

Oo
<)
o5
O¢
Co

©
©

3RAC-WF335/BK  ¥370
Aluminium M3 Flat Washer
3.5mm (10 Pcs) - Black

M3 x3.5mm 7JL=T v+
—(10Pcs ) - 75wy

3RB-6700-7Z/2  ¥190
Double Metal Shield Bearing
10x 15x 4 mm (2 pcs)

10x 15x4mm 27 )V AR
= IVRRT > (2pcs)

3RB-6700-72/10 ¥750
Double Metal Shield Bearing
10x 15x 4 mm (10 pcs)

10x 15x4mm 27 )b A2
=)V RART1) >4 (10pcs)

3RB-MR74-11/2 ¥170
Double Metal Shield Bearing
4x7x25mm (2 pcs)
4x7x2.5mm 2T )V AZ)L
=)V RRT U (2pcs)

3RB-MR74-22/10 ¥680
Double Metal Shield Bearing
4x7x2.5mm (10 pcs)
4x7x2.5mm 2T )V AR
2=V RART 1> (10pcs)

3RB-MR85-72/W3/2  ¥250
Double Metal Shield Bearing
5x8x3mm (2 pcs)

LT IARIVZ =]V ERT
> 5x8x3mm QEIAY)

3RB-MR85-2Z/W3/10 ¥990
Double Metal Shield Bearing
5x8x3mm (10 pcs)

BT WAV — ]V ERT1)
%7 5x8x 3mm (10BAY)

8
8

]
©

5
o

¥
i
71y

i
it

3RB-MR105-2Z/2 ¥160
Double Metal Shield Bearing
5x 10 x4 mm (2 pcs)
5x10x 4mm 27 IV ARV
= IVRRT UV (2pcs)

3RB-MR105-22/10  ¥660
Double Metal Shield Bearing
5x10x 4 mm (10 pcs)

5x 10 x 4mm A7 IV AR
>—)VRERT) > (10pcs)

3RB-MR10522/B3/2  ¥190
Double Metal Shield Bearing
5x10x 3 mm (2 pcs)
5x10x 3mm 27 ILAZ)L
= IVRRT UV (2pcs)

3RB-MR10522/B3/10 ¥990
Double Metal Shield Bearing
5x10x3 mm (10 pcs)
5x10x3mm 27 ILAZR)L
<—JVRAXRT 1% (10pcs)

ST-025 ¥610
Tool Set Service Pack

For 1/10

1/10H—F

Y=t

TS-SBS306

M3 x 6 Button Head
Hex Socket (10pcs)
M3 x 6 7SERZAY R
A7 a—(10EAY)

¥200

TS-SBS308 ¥200
M3 x 8 Button Head

Hex Socket (10pcs)

M3 x8 REARZUAY R
A7) a—(10f8AY)



Spare Parts & Optional Parts /| AN7I\—"Y & 73 FIvix—)

l'm'l

i
ith

44
VAl |

I
iy

Y
t';'r't

TTI1Y

TS-SBS310 ¥200
M3 x 10 Button Head
Hex Socket (10pcs)

M3 x 10 REREZIAY R
A71)21—(10{AAY)

TS-SBS312 ¥200
M3 x 12 Button Head
Hex Socket (10pcs)

M3 x 12 REREIAY R
A7) —(10{EAY)

TS-SFS205

M2 x 5 Flat Head
Hex Socket (10pcs)
M2x57RAT7ZY YR
A71)2—(10EAY)

¥200

TS-SFS207

M2 x 7 Flat Head
Hex Socket (10pcs)
M2X7 REBT7ZY IR
A7) 2—(108AY)

¥170

TS-SFS306

M3 x 6 Flat Head
Hex Socket (10pcs)
M3x 6 RETZY IV
A71)2—(10EAY)

¥200

TS-SFS308

M3 x 8 Flat Head
Hex Socket (10pcs)
M3x875875 v YR
A7) 2—(10fBAY)

¥200

TS-SFS310

M3 x 10 Flat Head
Hex Socket (10pcs)
M3x107RBT75Y Ay R
A7) 1—(10fAAY)

¥200

e .l .l .
TS-SFS312 ¥200 TS-SFS315 ¥200 TS-SS3025 ¥250 TS-SS303 ¥230 TS-SS304 ¥300 TS-SS306 ¥230 TS-SS410 ¥340
M3 x 12 Flat Head M3 x 15 Flat Head M3 x 2.5mm Set Screw M3 x 3mm Set Screw M3 x 4mm Set Screw M3 x 6mm Set Screw M4 x 10mm Set Screw
Hex Socket (10pcs) Hex Socket (10pcs) (10pcs) (10pcs) (10pcs) (10pcs) (10pcs)

M3x12XA77v YR
Z271)2—(10fBAY)

M3 x 1575875y AR
A7) 2—(10fBAY)

M3 x 2.5mm tv kT
21— (10AY)

M3 x 3mm v X711 —

M3 x 4mm v b X1 1—

M3 x émm v b X7 1—

M4 x 10mm v b R71a1—

(T0AW)

(TOAW)

(T0AW)

(TOAW)

SAK-A505B ¥1020 SAK-A509 ¥850 SAK-A527 ¥2030 SAK-A529/A ¥510 SAK-A529/B ¥250 SAK-A529/C ¥340 SAK-A529/D ¥340
Upper linkage mount for  Stabilizer Locker for Bulkhead For Steering Post For Steering Spacer Mé x 5 x 2.8 Nut For 4mm Steering Flat Head
Sakura Advance Sakura Advance Advance 2K18 Advance 2K18 M4x56x1.1 Advance 2K18 Washer(specially)

Sakura Advancef3 Sakura Advancef3 ADVANCE 2K18 EVOF ADVANCE 2K18 EVOF ATFTVITAR—H— ADVANCE 2K18 EVOF Amm A7 7T TZvk
TYIN=UDr—I TN ARESAHY—Ovh— INIVIANY R RATTIVI RIS M4 x5.6x1.1 M6 x5x28F vk AYRTyy v —(FREH)
SAK-AS530 ¥1690 SAK-A537 ¥680 SAK-A538 ¥3390 SAK-A538/BK ¥510 SAK-A538/BU ¥510 SAK-AS538/CL ¥510 SAK-AS538/GR ¥510
Bulkhead Cover Battery Tray For M1.4x14x20.5 M1.4x 14 x 20.5_4.25T M1.4x14x20.5_5.0T M1.4x 14 x20.5_6.5T M1.4x 14x20.5_5.25T

For Advance 2K18 Advance 2K18 Spring Set C3.40 (2 pcs)_Black C2.95 (2 pcs)_Blue C2.40 (2 pcs)_Clear C2.80 (2 pcs)_Green
ADVANCE 2K18 EVOA ADVANCE 2K18 EVOF M1.4x14x20.5 M1.4x14x205 425TR7 M14x14x205 50TA7  M1.4x14x205 50TRT  M1.4x14x20.5 525T A7
NIy RHN— NyF)—hrL— TGy b U2 (ABAY)-T 5wy U2 (BAY) -FW U2 (@A) - 707 U2 (ABAY) - 71—
SAK-A538/GY  ¥510 SAK-A538/OR ¥510 SAK-A538/PU ¥510 SAK-A538/RE ¥510 SAK-A538/WH  ¥510 SAK-AS538/YE ¥510 SAK-A541 ¥1350

M1.4x 14 x20.5_6.25T
C2.50 (2 pcs)_Grey
M1.4x 14 x20.5_6.25T 7

M1.4x 14 x20.5_5.5T
C2.75 (2 pcs)_Orange
M1.4x 14 x20.5_5.5T 27

M1.4x14x20.5_4.5T
C3.25 (2 pcs)_Purple
M1.4x14x20.5_45T 2

M1.4x 14 x20.5_4.75T
C3.10 (2 pcs)_Red
M1.4x14x20.5_4.75T 27

M1.4x 14 x20.5_6.0T
C2.60 (2 pcs)_White
M1.4x 14 x20.5_5.75T 27

M1.4x 14 x20.5_5.75T
C2.70 (2 pcs)_Yellow
KIT-ADVANCE 21/

7075 FR-RF Suspension
Mount For Advance 20
Advance 2077 )L=

U2T (2BAY) - FL— U2T (2BAY) -FLrY UZT EAY)-IN\=TFI UZT EAY) - Ly k U2T BAY) -1 IAVIZ7Za\2 7075 FR-RFH ATV b
o
3 O
oo 0 C% . o
e ©® o y
000 y
o ® O b )
e o o] v
&
, & o ) >
L vy
SAK-A545 ¥850 SAK-A546 ¥4400 SAK-A546A ¥1700 SAK-A546B ¥1020 SAK-A546C ¥1020 SAK-A552 ¥1020 SAK-A555 ¥1690
Suspension Mount Nut Big Bore Aluminum Oil Low Profile Bigbore Main  Upper Cover For Damper Bottom Cap 7075 Aluminium Steering Link PULLEY For
For Advance 20 Damper Set Body (16mm) For SAK-A546  SAK-A546 For SAK-A546 For KIT-ADVANCE FF21 Advance 20M
Advance 20/ Advance 20/ R7 7 SAK-AS46MNTTOT7AIVE SAK-A546F8 SAK-A546f84 > 1X\— KIT-ADVANCE 21/70757  Advance 20Mf
YRZIV b WEFAWEY N~y VIRTAAVT2YTRTA= Jry ) N—H— RELFvyT WERFTIYIIVY F——



Spare Parts & Optional Parts /| AN7I\—"Y & 73 FIvix—)

=
I.r-—J

SAK-A557 ¥1020 SAK-A559 ¥510 SAK-A561/V2  ¥1690 SAK-A567 ¥2710 SAK-AS567A ¥680 SAK-A567B ¥680 SAK-A567C ¥850
Twist Bar 20mm For Differential Bearing HousingGraphite Battery Tray 38T Gear Differential For 38T Gear Diff Housing 38T Spool Pulley For Differential Outer Joint
Advance 20M For Advance 20M For ADVANCE Ver.2 KIT-ADVANCE 21M For KIT-ADVANCE 21 KIT-ADVANCE 21M For KIT-ADVANCE 21M
Advance 20MfA Advance 20MB 7T 7N\7 ADVANCERYZ 771 KIT-ADVANCE 21MA KIT-ADVANCE 215 KIT-ADVANCE 21 M KlT-ADVANCE 21MA
WA AR IN—20mm U GINGD VT NyFU—hL— Ver2 F7 77381 FTTIINDDI38T 38TRA TS =)V T =V — TITVE—Ya(vt
O

Sl

SAK-A567D ¥340 SAK-A568 ¥2370 SAK-A568A ¥1690 SAK-AS573 ¥2370 SAK-A573A ¥1690 SAK-A574 ¥1690 SAK-A575 ¥850

Gear Differential Gasket
For KIT-ADVANCE 21M
KIT-ADVANCE 21MA
ARy E

Front Spool Housing For
KIT-ADVANCE 21M
KIT-ADVANCE 2TMAZ 0>
rRT—=IVINDD T

Front Spool Outer Joint
For KIT-ADVANCE 21M

Aluminium Motor Mount
For KIT-ADVANCE 21M

KIT-ADVANCE 21IMAZ R~ KIT-ADVANCE 21MA77 )V
FRT =T I98—D3( Vb ZE—2—XUUH

Aluminium Spur Gear
Mount

KIT-ADVANCE 21MA
RAN=FTIIVb

Wipers Arms 16.5mm
For KIT-ADVANCE FF21
KIT-ADVANCE FF21H]
16.5mm U A/3=7 — I

Lay Shaft M5 x 23.8mm
For KIT-ADVANCE 21M
KIT-ADVANCE 21MA

M5 x 23.8mmbL A<+ 7

e

&

$hs

oo

S
<

>

/
SAK-AS575A ¥680 SAK-A576 ¥760 SAK-A580B ¥680 SAK-A583 ¥1690 SAK-U122D_V2 ¥340 SAK-M4P02 ¥680 SAK-M4P02G ¥710
Lay Shaft Spacer Rear Belt S3M279-3 Stabilzer Ball Cap Set Aluminum Tranmission Ball  4MM Universal Shaft Front Suspension Arm For ~ Graphite Composite

M5 x 7 x 0.5mm For KIT-ADVANCE 21 For KIT-ADVANCE 21 bearing housing_C_D Cushion 3RACING SAKURA M PRO  Front Suspension Arm

M5 x7 x0.5mmL A ¥+ KIT-ADVANCE 21F8 KIT-ADVANCE 21 FBR2ES 7IVZRSVAZIvaviR  4AMM IZN\—H)bov 3RACINGHZSM7ORA AV AT —
TRAR—H— U7 ~NJL RS3M279-3 AP —R—=IVFvy Ty —IWRTFUVGNIIVT  Thovay 7OV MFRT— 1 I>7714 FEAMMME)
SAK-M4P03 ¥680 SAK-M4P03G ¥710 SAK-M4P11 ¥680 SAK-M4P12 ¥510 SAK-M4P13/V2  ¥680 SAK-M4P14 ¥680 SAK-M4P16 ¥680

Rear Suspension Arm For
3RACING SAKURA M PRO

Graphite Composite
Rear Suspension Arm

Composite C Hub For

King Pin Post For

3RACING SAKURA M PRO  3RACING SAKURA M PRO

Knuckle Arm For 3RACING
SAKURA M PRO Ver.2

Rear Hub Carrier For

Stabilizer For 3RACING

3RACING SAKURA M PRO  SAKURA M PRO

3RACINGHZZM 7O U7 RT—L 3RACINGY S M 7O 3RACINGH S M7 A 3RACINGY S M7 O 3RACINGH S M 7O 3RACINGH VS M7
V7Y RT— (IZ774 MEEMERA) 2V KRYvONT FUUEVRRL FY IV — L Ver2 UTINTF+v 1T AZEZAH—
SAK-M4P17 ¥2540 SAK-MA4P18 ¥2540 SAK-M4P20 ¥420 SAK-M5POI1 ¥1690 SAK-M5P02 ¥5080 SAK-M5P02AL  ¥7100 SAK-M5P0O3 ¥1690

Aluminum C Hub For
3RACING SAKURA M PRO

Aluminum Rear Hub
Carrier

Outer Pin Set For 3RACING Front Suspension Mount

SAKURA M PRO

FF 44mm For M5 PRO

Graphite Main Chassis
213-218mm For M5 PRO

2mm Aluminum Chassis
213-218mm For M5 PRO

Rear Suspension Mount
RR 43.2mm For M5 PRO

3RACINGH Y SMZOH 3RACINGH S M7 O R 3RACINGHYZMTOA M5 PROBZOY MR M5 PROFYZ 774 b XA M5PRORTIVEAA YT+ M5PROBUTHRAR I b
TIVEONT TIVEUTINT FvUT ToR—Evy Ik FF 44mm >3 —(213-218mm) —(213-218mm) - 2mm[E RR 43.2mm

SAK-M5P04 ¥5080 SAK-M5PO4AL ¥7100 SAK-M5P05 ¥1350 SAK-M5P06 ¥1690 SAK-M5P07 ¥2030 SAK-M5PO7A  ¥2030 SAK-M5P08 ¥2030
Graphite Main Chassis 2mm Aluminum Chassis Front Graphite Shock Rear Graphite Shock Graphite Upper Deck Graphite Upper Deck Graphite Rear tail

223-228mm For M5 PRO
M5 PROFBY 5774 b A1
2% —(223-228mm)

223-228mm For M5 PRO

Tower For M5 PRO

M5 PRORT IVEAA >+ M5PROBZEY /ST

—(223-228mm) - 2mm[Ed#

7AYAVIRT—

Tower For M5 PRO
M5 PROAY > 771 M7
avyrT—

213-218mm For M5 PRO
M5 PRORY S 774 77w
IN—=7wF(213-218mm)

223-228mm For M5 PRO
M5 PROFBY S 774 F 77
JX—Fw#(223-228mm)

Stifferener For M5 PRO
M5 PROAY > 771k
U7 T—IVAFT7F—



Spare Parts & Optional Parts /| AN7I\—"Y & 73 FIvix—)

SAK-M5P0? ¥3050 SAK-M5P09A  ¥1010 SAK-M5P10 ¥510 SAK-M5P12 ¥760 SAK-MS5P13 ¥760 SAK-M5P14 ¥420 SAK-M5SP15 ¥2030

M5 Dynamic Swing M5 Dynamic Swing Rear Upper deck S3M333 Belt S3M354 Belt M3 x 42 Rear suspension  Graphite Battery Tray

Shaft For KIT-M5 PRO Shaft 28.5mm Mé x 22mm Post For KIT-M5 PRO For KIT-M5 PRO Pin For KIT-M5 PRO For KIT-ADVANCE M5 PRO

KIT-M5 PROBBAZAFZwvy  285mEAAF+IvIRA M6 x 22mm U777y KIT-M5 PROA KIT-M5 PROF KIT-M5 PRO KI\T*ADVANC}E M5 PROA

ZAZN=HILTvTH V% A IN—=TYvFRRAS ANV hS3M333 NV hS3M354 M3 x 42mm U 7S Ay IIT7A RNy T =kl —
Coming Soon Coming Soon Coming Soon Coming Soon Coming Soon

SAK-M5P16 ¥2030 SAK-M5P17 ¥510

Servo Mount For
KIT-ADVANCE M5 PRO
KIT-ADVANCE M5 PROFA
YRV

Foam Bumper For
KIT-ADVANCE M5 PRO
KIT-ADVANCE M5 PROF
TA— LNV IN—




007L
00'SZ
009/
0022
vLT 008
8.7 |€8T 0067
187 (.82 [e62 0008
mvw 06C |96¢ |c0€ 0018
68C [v6C |00€ |so€ [eLE 0028
96C |Lo€ |L0€ |[eLE |sLE |z2zE 00°€8
9 [0t |0€ [ev€ |6b€ |oze |ec€ 0078
66C [c0€ [1ve v [ece |oee |oee |wve 0058
90t [cve [s€ [wee |lce [eee |ove [gpe |ssE 0% | Z
90 [cbe [ste |vee |ee |le€ |rve [eS€ |65€ |L9€ ws | O
01'€ [sie |cce [sce |vee 3 €9€ |eLe |08€ 0|
€€ [6L€ [oce [eee |[see [os€ [89€ [9€ [vge [e6€ 0068 | =
7VE [ece |6ce |see |eve _qlo.m ZLt [08€ [68€ |s6€ |07 0006 | o
0zt [oce [eee |oee [ove [ege [00€ [89€ [oL€ [vBE [e6€ [0V [eLw 0016 | &
vZ€ |06€ |9E€ [evE |0S€ |IS€ _m.m Zl€ |08°€ [88€ [I6€ [L0F |9b¥ 00726 | O
1zt [ce€ |ove |ove [est |19t [89€ [9L€ [ve€ [e6€ [cov [¥ |1e¥ €51 00€6 | —
IEE_|[/£€ [evE [05€ [/G€ |9t [eL€ [08€ [88€ [l6€ [90% [ab¥ [Gev 85y |0Lv 006 | O
i ] 26°€ _| v [0y [ocv |oew 0056 | L
76 [sov [stv ey |vev 597 705 0096 | ¢
2 L CE A G X €LY Z1s |i2s 0026 | 9
A 5 52 5 G 55 753 VS [zes |svs 0086 uﬂd
60V |8l [scv |iev [sr Y Z8 Y €25 £S5 [ess |oLs 0066
XA vy |5 187 825 [evS [6SS |9l 0000 m
VY vy |5 26V _[50G [61S [ees [svs [v9S [28S 0010 | 3,
v 197 16 _[ovS [veS [ses [v5S [0S |48 00201 | 59
997 205 |SV'S |6cS |vwS |6SS |9LS [c6S SI9 00°€0}
[ 705 [0cS [v€S [6vS [59S [18S |66 189 0070F
%3 Z1'S i S [0S |85 |09 889 00501
087 91'S SIS [¢65 [oro 769 00'901
v |967 [80S [12S 18G (865 [9+9 107 00201
00G _[eVS |92 |98 [v09 [cz9 [80Z 00'80F
| SR S P oS [s1s [ies [svs _%.m 726G [609 [829 V1L 006 00601
vSY [vov |SLY 0U'S [ccS [9eS |05 [59S 76 [519 [e€9 3 606 |056 00041
857 697 [6L¥ VIS [z [WwS [955 [0S €09 [0c9 [6€9 T 716 [656 |v00L 0LVt
€97 [eLv |8 v 61 [ces [ovs 09§ [sZS 509 |99 |sv9 Vel |sz6 [296 [erol [#o0L 00ZLL
19% |LZV [88% 667 [bLS [veS |£S [16S [S9S [08S [96G [erv9 [1€9 [1S9 0v'Z €66 [9L6 [cc O} [y 0L |OELF 00l
8% _[¢6% [0S [ovS [82G |evs |95 [0LG |86 |09 [6F9 269 959 [L9 L |l Zv6_[586 [1e0F [e8 0L [0t |0k [00FHE
00'59 [ 0079 | 00°€9 [ 0029 | 00°+9 [ 00'09 [ 00°6 [ 00'85 [00°ZG | 00°95 [ 00'SS [ 00°¥S [ 00°€S [ 002G | 00°FS [ 00°05 | 00°6 [ 00°8¥ [00°Zy | 00°9% [00'SY | 0¥ [ 00°E¥ [ 002y [ 00 [00°0 | 00°'6E [ 00'8E | 00°ZE [ 00°9E | 00°GE | 00°FE [ 00'EE | 00°ZE | 00°LE [ 00°0€ | 00°'6Z | 00'8 | 00°ZZ | 00'9Z | 00°G | 0072 [ 00°EZ | 00722 | 00°+ | 00°02 | 00°6L | 00°8F 061
dV3O NOINId HOl1ld ¥9 40 'ON oney
IZC |€C |9eC |ove |she |1G¢ |95¢ [¢9¢ |[89C |vic [08C |l8C |e6¢ |c0€ [oL€E 2| T
0ec |[s€c [6€C [v'e [6¥'C [SSC [09C ([99C [¢LT [8LC (98T ([¢6C [66C [L0€ [SLE [¥C€ €9
ve'e [8€C |(ev'C ([8V'C ([€SC [6SC ([¥9C (0LC [9L.C |[€8C [06C [L6C [PO'E [CL'E [0C€ [62€ [8EE 9
8€C |[¢¥C |[L¥C |[2SC |[LSC |€9C [89C |PLC |L8C |L8C |¥6C |LOC |60€C |LL'E |SCE |vEE |evEe  |eSE m_m =z
Lwe |9¥'C |LSC |9§C |L9C |L9C |€LC |6LCT |S8C |[C6C |66C |90°€ |PL'E |CZ€ |0€E€ |6€°€ |8F'E |8GE |69°€ 99 o
Sz |0SC [9G¢ [09C |9 |12 |LLT [e8C |[68C |96¢ |e0€ |obE [8b€ |[9cE |se€ |vve [vS€ |[¥9€ |vL€ [98°¢€ 9 -
€9'C |[89C |[¥9C [69C |[SLC |[I8C (/8¢ |[¥6'C [00'C ([8O'E [SL'E [€C€ [Lee [obE [6FE [6S€ [69'€ [08€ [¢6E (VO'V 89 o
29T [89C |eLT |6LT |s8C |6'C |86'¢ |S0'€ |Zb'E€ |0c€ |sc€ |9€€ |svE |vSs€ |v9€ |SL€ |98€ |L6€ |oL¥ |e¢¥ 6 M
LL'c |LLC |€8C |68C |96C [cOE€ [60€ |LL'E |bCE€ [€€€ [LPE |0S€ |6S€ [69°€ [08€ [L6E€ [€0OV |[9LV [6CV (VY 0L w
18C [/8C |€6C [00°€ |L0°€ |PL'E |LZE€ |6C€ |L£€ |9FE |SS€ [S9€ |SL€ |98€ [L6°€ |60V [2Zv [S€v [0SY  [S9V 1L o
l6'c [L6C |¥OE [LL'E |8LE [9¢€ |PEE |ebE |LSE€ [09'€ |0L€ [08€ [L6'€ |[COV |[SLY 8¢V LWV |95V [¢LYV |68V cL ”_
20'c [80'E (Sl [ege [oce [8e€ [Lb'E [95°€ [S9€ [SL€ ([S8€ [96°€ [80v (02 [e€v [Lbv [C9Vv ([8LF [S6V [PL'G €L o)
cl'e |[0ce (Lece [see [ev'e [ese (L9 [oL€ [08€ [L6€ ([COV ([vL'v [9¢Yv [6€Vv [¥SV [69V (98 [¢O'S ([LeS ([L¥'S v T
vece |[lee [6e€ [8¥'E€ [95°€ [99€ [SL€ [s8€ [96°€ [L0V [6LV [ceVv [Skv (09 (SLv [L6v [60'G [82'G [8F'G [0L'G 7 7))
9e'e [bP'e (25 (L9t [0L€ [08'€C [|06€ [0V €LV |SC¥ |8€¥ |LSF |99 |I8F |86F |9L'G |S€G |SSG  |8LG (209 9L o
8y'e [/5€ ([99'€ |[sL€ (98 [s6'€ (90 8LV [ocv [evv [LSV [2Lv [88F [¥O'S (€2 [2P'G [€9G [S8'G |OL'9 |9g9 1L Cc
19¢ [L2e [08€ [06'€ [LOYV [Cbv [€2v [9€v [6vv (€9 ([8L% ([¥6¥ ([LL'G [62G |[6¥'G [0LG [€6'G |8L9 VP9 |PL9Q 8L A
gL'e |[98'c (s6'€ [0V (LY [62¥ (Lvy [SSY (69 ([¥8F [00'G [8L'S [9€'G [95G [ZL'G (009 |SC9 |€59 289 |SL'L 6L 9
oee [00v [LYy [eey [¥EV [vv (1O [SLv [06F [L0G [¥2S [ev'S [€9G [S8'G (809 |€€9 |99 |69 |¥TL 091 08 m
soy (9Ly 82y [oby [€S¥ [99F ([L8F¥ ([96F [€L'S [Le'S (0SS [0LG [26'S [9L'9 |LP9 |699 |00L |€€L |0LL |OL'8 18 V
ITY [e€v [svv |85V LV |28 [€0S [61S |Z€S [0S [ZLS |66 [€29 [6v9 [L29 [80L [ecvZ [6LZ [0z® |99°8 R
8ey [LSY (¥9V |[8LF [e6F [60'G (92S [¥P'S (€96 ([¥8'S (L09 (L€9 |Z89 989 |ZL'L |LSL |68°L |0€8 9.8 |8C'6 €8
9oSv [69V [¥8Y |66V |[SL'S [2€S |06G |0LS |L6'S |PL'9 |8€9 [999 [¥69 ([SCL (09, ([86°L ([OP'8 (/88 [6€6 (866 8
Sy |[68FY [S0S [le'S ([8€S (L85G [LLS |[86'S ([LC9 [9¥9 |€L9 |0l |¥EL |69L |80'8 0S8 |68 |0S6 |600L |L.0L a8
28 3¢ 0S (514 14 yA4 14 14 144 194 [14 34 (0174 6¢ 8¢ 1€ 9€ Se e €e 45 L€ 0¢ 6C 8¢ yxa 9C 14 4 €C (44 %4 0C 6L 8L L 9l Sl 06°L
dV3O NOINId HO1ld 8% 40 'ON oney

— &£ RCNLFANLILL

(0dd SWIDNVAQY ) / Mey) oney 1ean jeul (

0dd SW IDNVAQY )




) L — T\ ——
[ N Y I S TN Y

VYW A Gl RGOl i

Copyright © 2020 World Space CAD Industrial Co., Lid./ Z#ErErEi{E 5



